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Notes sur I'utilisation de ce manuel de
pieces d^tachees

1. Ce manue! a fait d'apres les renseignements valables au mois de Septembre
1996.

2. Les pieces peuvent etre sujettes a des modifications sans preavis.
3. Les pieces fournies en tant qu'assemblages compiets sent encadrees avec un trait

pointiile[ j .
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A. / Machine body / Maschinengehause /Corps de la machine / Cuerpo de la maquina

r7-S 10-050

B . (-3Dn,4Dn) / Knee lifter mechanism (-3nn,4nQ) / Kniehebel (-3Gn,4Qn)
/Mecanismede genouillere (-3nn,4nD)
/ Mecanismo de ievantadorde rodilla (-3nn,4nG)
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A. /Machine body / Maschinengehause /Corps de la machine /Cuerpo de la maquina

REF.NO. CODE Q'TY NAME OF PARTS RM

2 S38714000 4 STUD

4 062400816 4 ■:F/\'Z]4X8 SCREW, PAN M4X8
5 S02499009 1 REAR COVER
6 0624C0816 7 tJ-'OAXS SCREW, PAN M4X8
7 104450109 1 d"A-b>8 RUBBER CAP, 8
8 104449009 1 dA-b>15.5 RUBBER CAP, 15.5
11 S09621101 1 RULER PLATE
12 062400616 1 :^'<aM4X6 SCREW, PAN M4X6
13 S38691001 1 BED COVER ASSY
13-1 S38692001 1 BED COVER
13-2 S38693000 1 7XJU h FELT
13-3 S42188000 1 7XJU KR FELT. R
14 S38694051 2 K STUD
20 018501631 4 hsxie BOLT, SOCKET M5X16
21 028050242 4 WASHER, SPRING 2-5
22 025050132 4 t7tf»^v3Q5 WASHER, PLAIN S 5
24 S41493001 1 7-771 >10 SNAPPIN.IO

r

117-S10-050.  (-3Dn,4nD)/Knee lifter mechanism (-3nn,4nn)/Kniehebel (-3nD,4nn)
/Mecanismede genouiiidre (-3nn,4nD)
/Mecanismode levantadorde rodilla (-3nn,4Dn)

ref.no. CODE Q'TY t NAME OF PARTS RM
10
11
12

12-1
12-2
12-3
12-4
12-5
12-5
12-7

12-8

S25346001
S25281001
S34868001
104619002
S34756001
S25347001
017060816
531885001
S25348001
i525783001
017081606

v5

t+f-Ff-

K6X8

h8X16

A > KNEE LIFTER ARM CONNECTING ROD
SHOULDER SCREW, M5
KNEE LIFTER ASSY
KNEE LIFTER BAR
KNEE LIFTER PLATE
KNEE LIFTER PLATE STOPPER
BOLT, M6X8
KNEE LIFTER PLATE COVER
KNEE LIFTER JOINT
SPRING
BOLT, M8X16

117-510-203
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C - / Needle bar and thread take-up mechanism
/ Nadelstange und Fadenabnahmevorrichtung
/ Mecanisme de la barre h aiguille et releveur de fil
/Mecanismo de la barra de aguia y tirahiios

<F0R--aa5''>

_1 Li

24-2—S

117-510-101
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C. / Needle bar and thread take-up mechanism
/Nadelstange und Fadenabnahmevorrichtung
/ Mecanisme de la barre a aiguille et releveur de fil

REF.NO. CODE QTY -f NAME OF PART5 RM

1 538705001 1 UPPER5HAFTA55Y

1-M S23651001 3 77-t7 6X6't^vy 5ET SCREW, SOCKET (FT) M6X6

1-2 S25235001 1 v> ̂  v8 SCREW, M8

1-3 S25236001 1 T7-k 7 6X10* V * SET SCREW. SOCKET (Ft) M6X10

1-4 525422000 1 BOBBIN WINDER DRIVING WHEEL

1-5 012400636 2 TT-k^flxe SET SCREW, SOCKET (FT) M4X6

4-1 140004001 1 VX**>'3.57 SCREW. SMS. 57

4-2 145465001 1 V X -73.571 SCREW. SM3.57L

4-3 109763002 1 WASHER

4-4 021350106 1 M/JU-i-V 1-35 NUT, 1 M3.5

4-5 538759001 1 THREAD TAKE-UP SHAFT

4-7 012400436 2 77-k 74X4 SET SCREW, SOCKET (FT) M4X4

.4-8 110367001 1 ■tfTj* WASHER, PLAIN SPECIAL 8
4-9 048070342 1 h X 7E7 RETAINING RING, E7
8 110367001 1 •tfTi* WASHER, PLAIN SPECIAL 8
10 525236001 2 77-k 76X10* V X SET SCREW, SOCKET (FT) M6X10
11 102630001 1 -'\'J*7 7>7--f NEEDLE BAR GUIDE SLIDE BLOCK
13 117242001 1 0 * 7 X /bu NEEDLE BAR BUSH (U)
15 525260001 1 77-k7 6X5*VX SET SCREW, SOCKET (FT) M6X5
19 140553102 1 75177^ hX*->'3.18 SET SCREW, SMS. 18
20 540688001 1 7^7-7-7 5 JOINT ASSY
20-1 523651001 4 77-k 76X6* 7 X SET SCREW, SOCKET (FT) M6X6
20-2 525264000 1 TIMING PULLEY (U)
20-3 538712001 1 77>y FLANGE
20-4 538713000 1 777 FAN
20-5 062403512 3 7-^'a4X35 SCREW, PAN M4X35
20-6 028040242 3 7f*2-4 WASHER, SPRING 2-4
20-7 025040232 3 k7-tr7f*7iL74 WASHER, PLAIN M 4

<FOR "-□□1,-I]D3">
12 514811001 1 /^U*7DB NEEDLE BAR (D8)
12 514815001 1 NEEDLE BAR (DP)
14 145468001 1 /\>J*7X NEEDLE BAR BUSH (D)
21 514814001 1 i-7>7--r

<FOR

NEEDLE BAR THREAD GUIDE

4 538751001 1 NEEDLE TAKE-UP LEVER ASSY
4-6 525261001 1 ■iz 7 h 7j 7 — SET SCREW COLLAR
18 535775009 1 5 ->>/> ODBXINS NEEDLE DBX1 (NS#9)
18 537061009 1 5 V>/\IJDPX5NS NEEDLE DPX5 (NS#9)
22 538760001 1 /^0 -f $AB12 NEEDLE PLATE AB12
22 503882201 1 /^0 <$E12

<FOR

NEEDLE PLATE El2

4 538755001 1 /MJ*7 U>73>7 5 NEEDLE TAKE-UP LEVER ASSY
4-6 525261001 1 ■fe 7 h 73 7 — SET SCREW COLLAR
18 100265031 1 5 •>>/\yDBX1 NEEDLE DBX1 (#11)
18 107415011 1 5 v>/\UDPX5 NEEDLE DPX5 (#11)
22 145971001 1 /\'J -f ^ B18 NEEDLE PLATE B18
22 111859301 1 /'MJ -f ?E18

<FOR--nn5->
NEEDLE PLATE El8

4 538757001 1 /\'J*7U'>73>7S NEEDLE TAKE-UP LEVER ASSY
4-6 525476001 1 •fe7 h7;7- SET SCREW COLLAR
12 502811001 1 /\y*7 NEEDLE BAR
14 147326001 1 /^y *7X NEEDLE BAR BUSH (D)
18 100265042 1 5 V7/\'JDBX1 NEEDLE DBX1 (#22)
18 107415022 1 5 y>/MJDPX5 NEEDLE DPX5(#22)
21 151594001 1 h7>7--f NEEDLE BAR THREAD GUIDE
22 147245001 1 0 -f i? B26 NEEDLE PLATE 826
22 150792001 1 -f 5'H26 NEEDLE PLATE H26

0

117-S10-101
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C. / Needle bar and thread take-up mechanism
/ Nadelstange und Fadenabnahmevorrichtung
/ Mecanisme de la barre a aiguille et reieveur de fil
/ ̂yla/-articmn rio la htarra anuia v tirahflos

<FOR

117-S10-101
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C. / Needle bar and thread take-up mechanism
/ Nadeistange und Fadenabnahmevorrichtung
/Mecanismedela barre a aiguille et releveurdefil
/ Mecanismo de la barra de aguja y tirahrios

c

0

ref.no.

23

24

24-1

24-2

25

26

26-1

27

27-1

28

28-1

29

CODE

100032004

180018101

114561001

122771002

S25266001

525267001

S23651001

525269101

523651001

525274001

523651001

525277000

QTY fc>> -f

■9-T 4;->'4.37

V2.38

7':#-t7 6X6't«V Jf

T'tM: 76X64; V X

T^t7 6X64;V>

NAME OF PARTS RM

SCREW. FLAT5M4.37
SLIDE PLATE ASSY
SPRING
SCREW, SM2.38
LOWER SHAFT
LOWER SHAFT GEAR WITH SCREW
SET SCREW. SOCKET (FT) M6X6
TIMING PULLEY (D) ASSY
SET SCREW. SOCKET (FT) M6X6
BALL BEARING ASSY
SET SCREW, SOCKET (FT) M6X6
TIMING BELT

117-510-101
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D . #X / Presser foot mechanism /StoffdruckerfuB / Mecanisme de pied presseur
/ Mecanismo de la prensa tela

lQ-3

<FOR"-nui > J

39 40

7 V = > gBa / OPTION PARTS

8  30 29

117-S10-201
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/ Presser foot mechanism / StoffdruckerfuB / Mecanisme de pied presseur
/ Mecanismo de la prensa tela

REF.NO. CODE QTY fc:>> -f
NAME OF PARTS m

1 S31902001 1 PRESSER BAR

2 145472001 1 PRESSER BAR BUSH

4 141208001 1 SPRING GUIDE

6 140407001 1 WASHER

8 S13385001 1 3.57X10 SCREW, SM3.57X10

10 S38715001 1 PRESSER BAR LIFTER LEVER ASSY

10-1 145580001 1 PRESSER BAR LIFTER LEVER

10-2 S38716051 1 KNEE LIFTER CONNECTING ROD

10-3 145478101 2 SHOULDER SCREW, SIVI4.76

10-4 538761001 1 KNEE LIFTER LEVER

12 145474101 1 PRESSER BAR LIFTER LEVER SHAFT

13 012400636 1 Ti-t74X6 SET SCREW, SOCKET (FT) IVI4X6

14 502546202 1 -f hxju/ -f 31 TENSION RELEASE PLATE

15 145475101 1 SPRING

.16 109763002 2 WASHER

17 048040342 2 h  r7EA RETAINING RING, E4

19 525480101 1 3?>v'76 STUD SHAFT, 6

22 525477001 1 SPRING

23 538717051 1 KNEE LIFTER CON. ROD ASSY, (D)

23-1 538718051 1 t1f7''irU>73>D KNEE LIFTER CONNECTING ROD (D)

23-2 525281051 1 v5 SHOULDER SCREW, M5

23-3 S25291051 1 tifT'^rU/'C-D KNEE LIFTER LEVER (D)

24 145478101 1 3f>:^v4.76 SHOULDER SCREW, S1VI4.76

25 531006001 1 PRESSER BAR LIFTER

26 062351216 1 7-^:335X12 SCREW, PAN M3.5X12

27 102707001 1 WASHER

<FOR"-aDl'>

3 535779001 PRESSER REGULATING SCREW ASSY

3-1 535780001 PRESSER REGULATING SCREW

3-2 535781001 PRESSER BAR PRESSURE REGULATIN G SCREW

3-3 535782001 t-fxyytE'y V-y- v PRESSER BAR PRESSURE GAUGE

3-4 535783001 :t-tx5=-3 '7-b-y/<4t PRESSER REGULATING SPRING

5 147514001 PRESSER SPRING

7 535777001 ^tJ-X-75 PRESSER FOOT ASSY

29 150384101 7-f K FINGER GUARD

30 025350132 WASHER. PLAINS3.5

7E S38190001 ;J-tt-X3r = PRESSER FOOT ASSY, W/F.GUARD
7E-1 536900000 •7-on-a- F FINGER GUARD

<FOR"-nD3,-nn5''>

3 S31012001 PRESSER ADJUST SCREW

<F0R--OD3->

5 513561101 PRESSER SPRING
7 153037201 :1--9-X375 PRESSER FOOT ASSY
29 150384101 7-f >7?-^- K FINGER GUARD

30 025350132 vg 0 WASHER, PLAINS3.5

7E 536902001 PRESSER FOOT ASSY, W/F.GUARD
7E-1 536900000 y-Oif-a- K FINGER GUARD

<;F0R--nn5">

5 141728001 PRESSER SPRING

7 145157101 jJ-S-x-y 5 PRESSER FOOT ASSY
7 150789101 T1J-X-7 5 PRESSER FOOT ASSY

29 150384101 7-f K FINGER GUARD

30 025350132 HvlfTi^va'y WASHER, PLAINS 3.5

7E 536903001 PRESSER FOOT ASSY, W/F.GUARD
7E-1 536900000 FINGER GUARD

c

o

117-S10-201
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D . HIS / Presser foot mechanism / StoffdrOdcerfuS / Mecanisme de pied presseur
/ Mecanismo de la prensa tela

22 24 10:4 10-3

39 40

jT 7 V 3 > gsa / OPTION PARTS

B  3D 29

117-S10-201
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D. if X BI1S / Presser foot mechanism / StoffdriickerfuB / M6canlsme de pied presseur
/ Mecanismo de la prensa tela

28

31

35

36

39

40

REF.NO. CODE

S31952001

531013001

S31903001

S25289001

S25292001

048060342

QTY

SI3399001

hs

t-»f7''5rU/<-v'7D

^ES

PRESSER BAR LIFTER CRANK
PRESSER ADJUST NUT
PRESSER BAR CLAMP

BOLT, M6

KNEE LIFTER LEVER SHAFT (D)
RETAINING RING. E6

"OPTION PARTS"

< For "Presser foot Assy " >

•/;«4iv3.57X12

NAME OF PARTS

SCREW, SM3.57X12

14

15

SI3655001

SI 3656001

TENSION RELEASE PLATE

SPRING

117-S10-201
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E . aSU Feed mechanism/Transportvorrichtung/Mecanismede I'entramement
/ Mecanismo de la aiimentacion

10 S

8-5 8-1

22 23 27

17 20 1 24 45
1  31 —
30 f 45

f  B1-1-I

£)
81-3 81-2

'1^43-7

43-9
81 52 50

CP ©-55
^  ̂4^2*11

77-1 77-4 /

1

42-2 5670 68 6878-^«56©

117-S10-202
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E  K1S/Feed mechanism/Transportvorrichtung/M6canismedel'entraTnement
/ Mecanismo de la alimentadon

ref.no

S31015001

S31018001

<FOR--nni

<F0R"-Dn5">

STITCH LENGTH DIAL ASSY

STITCH LENGTH DIAL ASSY

e

8-1

8-2

8-3

8-4

8-5

9

10

11

12

13

16

17

18

20

21

22

23

24

25

26

27

28

29

30

31

35

36

37

38

39

40

41

42

42-1

42-2

42-3

43

43-1

43-1-1

43-2

43-3

43-4

43-5

43-6

43-7

43-8

43-9

S21514101

108549001

142746002

145502001

100328001

S38762001

S38763051

S25308101

S25787101

151308102

012400636

S25784001

S23651001

520356001

048080342

018501636

142374000

S25469000

525301001

025100132

048080342

147504201

062400816

062401216

S38719001

153132000

S25305001

S25306001

S25307001

SO1328001

026040236

S25309252

062501416

S07656002

012400636

S42671001

S25313001

012400636

531898201

531899101

S32360252

012400636

527955152

525314001

012400636

525320001

156956001

012400436

S32918000

532919000

156958001

012400436

525322101

-> jt ̂  y4.76

O'J >7"
j< ̂ 'j-f ? ̂-y-x

^■7 i; 5^3 -y-ir'7^-7 5

/\> Ipt

U'>7j>v7i2.S

T7-1=74X6

tC 'j?-a7-te7 *v7
77-t7 6X6'tV;<

hX7E8
T'T-.r-'H'5X16
DUT'yi

*iy5?-f U/<-y-5'
t7-»f^f^y3 7lO
h y 7E8

7-a:3ax8

7-A:aM4Xl2

UJ<-

yX^-y'S
777 —
t7-y73 4^i77-=^4
+ 'jyjX:^ry'797

7-^'3 5X14

'x > y > t >

T±t74X6

*'J7jX#y7X7vU

77-17 4X6

df- i7 7;X4rU>77>S7 5
df'J73X=*'U>7j>S

4p0 77X^y774fx
77-17 4X6

*'J7jX4rV77S

4r •777X:^7 <
77-174X6

XY'xY:r7 >J U>77>

'J>7y7
77-k 74X4

X-f U 0X7
7^0X7

X-f'x-f 5J-7 Oy9V<7
77-k 74X4

X-f-N-f X-7 7 77

SCREW, SM4.76
ORING
LENGTH CONTROL PLATE SUPPORT
POSITIONING PIN
SPRING
FEED REGULATOR ASSY
FEED REGURATOR
FEED REGULATOR CONNECTING ROD
HANDLE SHAFT ARM
CONNECTING STUD 12.5
SET SCREW, SOCKET (FT) M4X6
FEED REGUATOR SHAFT
SET SCREW, SOCKET (FT) M6X6
WASHER, PAIN 10
RETAINING RING, E8
BOLT, SOCKET M5X16
(DU)BUSH '
(DU) BUSH
REVERSE LEVER SHAFT
WASHER, PAIN 510
RETAINING RING, E8
WASHER
SCREW, PAN M4X8
SCREW. PAN M4X12
REVERSE STITCHING LEVER
NYLON TUBE
SPRING
REVERSE LEVER PATE
SCREW, M5
COLAR
WASHER, PAIN 4
FEED REGUATOR SHAFT ARM
SCREW, PAN M5X14
ECCENTRIC PIN
SET SCREW, SOCKET (FT) M4X6
SPRING, EXTENSION
LEVEL REGUATOR SHAFT BUSH
SET SCREW, SOCKET (FT) M4X6
FEED REGUATOR CON. ROD ASSY.S
FEED REGURATOR CON. ROD,S
JOINT, FEED REGUATOR SHAFT
SET SCREW, SOCKET (FT) M4X6
LEVER REGUATOR SET
FEED REGUATOR ASSY
SET SCREW, SOCKET (FT) M4X6
LEVEL FEED CONNECTING ROD
LINK SHAFT
SET SCREW, SOCKET (FT) M4X4
FEED ROCK LINK
FEED ROCK ARM LINK
FEED ROCK ARM STUD
SET SCREW, SOCKET (FT) M4X4
FEED ROCK ARM

117-510-202
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E . WJ ̂ji/Feed mechanism/Transportvorrichtung/Mecanismede i'entrainement
/ Mecanismo de la alimentacion

10 g

8-5 B-1

22 23 27

17 20 2T^T 24
31(jss©—36

f  45-l-f

(  81-1-1

I 81-3 81-2

1  4o-7 43-3^

)  I
'  " |0

CP ̂ 33 ' 43.5_(^'3^ '^43-5 72
31 52 50

77-1 77-4 \f

iJ ̂ 71-1 i :

78
70 59 68 42-2 55

117-S10-202
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E. 3sU / Feed mechanism /Transportvorrichtung / Mecanisme de rentrainement
/ Mecanlsmo de la aiimentacidn

ref.no. CODE Q'TY NAME OF PARTS RM

44 048040342 1 hJt 7E4 RETAINING RING. E4

45-1 525236001 2 T'T" t-7 6X10^V 5 ET SCREW, SOCKET (FT) M 6X10

46 S12915001 1 -- 7 NEEDLE ROLLER BEARING 25

47 S25321001 1 CONNECTING ROD PRE55ER

48 062350616 T-'FzjMS.SXe SCREW, PAN M3.5X6

49 062501416 1 tF'OSXIA SCREW. PAN M5X14

SO 542186001 1 ^ 0 i7X V-^L LEVEL REGU LATOR SHAFT (L)
51 118735001 1 WASHER

52 104450109 1 □ A-b>8 RUBBER CAP. 8
53 538695051 1 FEED REGURATOR SUPPORT SHAFT
54 081010070 1 O"J>7"P10 ORING.P10
55 S23651001 yT-fc^exe'-f V X SET SCREW, SOCKET (FT) M6X6
56 523651001 7'^fc-56X6^»-./X SET SCREW, SOCKET (FT) M6X6
57 S31900001 1 FEED REGURATOR SHAFT
63 534362001 1 V-JU SEAL
64 534352009 1 =3 A-te>l3.S RUBBER CAP, 13.5
65 538770101 1 >J '>'7 7 5 FEED ROCK SHAFT ASSY
67 525324101 1 + 7U->7X7/U FEED ROCK SHAFT BUSH
68 012400636 1 T7-t74X6 SET SCREW, SOCKET (FT) M4X6
69 224485000 1 72X'!5X22ST RING, 2X15X22ST
70 048150142 1 hX7->7 3 7015 RETAINING RING,C15
71 541466001 1 :l'7Uv7-b7 — 75 FEED SHAFT SET COLLAR ASSY
71-1 101706001 T-T- FX 4.->7 ̂ 5 6.35 SET SCREW, SOCKET (CP) SM6.35
72 532955101 1 X7iH9.3 BUSH. 19.3
77 527957201 1 47 U 7<75 FEED BRACKET ASSY
77-1 525330001 1 47 Uif-f FEED BRACKET
77-2 156244000 1 ;^Y'NY47 FEED ROCK BRACKET ARM
77-3 525349121 1 47 Of-f->7 FEED BRACKET SHAFT
77-4 158722001 1 WASHER, PLAIN 4.2
77-5 120990001 T9-7V^ V X 4>4.37 SET SCREW, 5M4.37
77-6 530320100 1 75 WICK (L=180)
77-7 143196001 1 4-ril'X7j'>79=- OIL CAP
78 062681212 2 ±^<=1437-40X12 SCREW, PAN SM4.37-40X12
80 100080003 2 VX4'>3.18 SCREW, SM3.18
81-1-1 525236001 2 T'T-t-56X104 7y SET SCREW, SOCKET (FT) M6X10
81-2 S25339001 1 4 7'J7'f7T'4*x FEED BRACKET ARM PRE55ER
81-3 062300616 2 ^'n'=IM3X6 SCREW, PAN M3X6
82 525332001 1 •>37-^47 0 7-f->7 FEED LIFTING ROCK BRACKET STUD SHAFT
83 012400636 1 7»4t:-74X6 SET SCREW, SOCKET (FT) M4X6

<F0R'*-nni.-DD3">
45 525316001 1 LEVEL FEED ECCENTRIC WHEEL W/S
81 527958001 1 VERT. FEED ECCENT. WHEEL ASSY
81-1 525335001 1 V> 0 > 4 v7 4 ECCENTRIC WHEEL WITH SCREW

<F0R"-aOl''>
79 502748001 1 47 U ^AB FEED DOG (AB)
79 503885001 1 47'J A FEED DOG

<F0R''-Dn3">
79 502742001 1 47 FEED DOG
79 111860101 1 47 y A FEED DOG

<F0R--!in5">
45 525318001 1 X-f A.-f '\>v>'J>4>7 4 LEVEL FEED ECCENTRIC WHEEL W/S
81 527959001 1 >^7^'^•i'>>y>75 VERT. FEED ECCENT. WHEEL ASSY
81-1 525337001 1 •^>v>'J>4v7 4 ECCENTRIC WHEEL WITH SCREW

<F0R'-Cn5">
79 502743001 1 47 0/^ FEED DOG
79 150793001 1 47 FEED DOG

117-S10-202

-i^u

From the Library of Superior Sewing Machine & Supply LLC



F . Ji>!f (-9nD) / Presser foot lifter mechanism (-9pn)
/Stoffhalterhebervorrichtung (-9Dn) / Wlecanisme de leveur du pinceur (-9DD)

.  1-1 1 .^^rtc'iila Ho tr»haio f-QLlLn)

n-1-1

117-S10-204

G . / Quick reverse mechanism / Umkehr / M^canisme de marche arri^re rapide
/ Mecanismo de la inversiPn raoida

117-S 10-205

From the Library of Superior Sewing Machine & Supply LLC



REF.NO. CODE Q'TY

1 S38800001 1

1-1 S38801051 1 uy Y F"? 2

1-1-1 516625050 1

1-1-2 516626151 1

1-1-3 154730051 1 hy 7E15

1-1-4 S38803050 1 B3- K100-7 5

1-1-5 538804050 1 W3- K100-7 4

1-2 533626001 1 •yuyYK^fY^^S

1-2-1 S25353000 1

1-3 516625000 1

1-4 062061416 3

1-5 516630001 1 t >

1-6 048050142 2 by 9 v-ya-ycs

1-7 525354101 1

1-8 062501416 1 =15X14

1-9 525355001 1 :f9-X7"5rv'7

1-10 525356001 1 sT-tlT'-YY 51

1-11 525307001 1 vy i V5

2 525357101 1

3 525281001 2

4 025080132 3 k7if7?:1i->3 98

5 028080242 3

6 018082522 3 h8X25

'

530319001 2 ? y F

PRESSER FOOT LIFTER SOL. ASSY
PRESSER FOOT LIFTER SOL ASSY
RUBBER STOPPER

WASHER

RETAINING RING. El 5
B-CORD ASSY, 100
W-CORDASSY, 100

PRES. FOOT LIFT. SOL. BRACKET ASSY
PRES. FOOT LIFT. SOL BRACKET
RUBBER STOPPER

SCREW, PAN M6X14
PIN

RETAINING RING,C5
PRESSER BAR LIFTING LEVER
SCREW, PAN M5X14

PRESSER FOOT LIFTING SHAFT
PRESSER FOOT LIFTING PLATE

SCREW, MS

PRESSER FOOT LIFTING ROD

SHOULDERSCREW.MS

WASHER, PLAIN SB
WASHER, SPRING 2-8
BOLT, SOCKET M8X25

STUD

117-S10-204

/Quick reverse mechanism/Umkehr/Mecanisme de marche arriere rapide
/ Mecanismo de la inversidn r^pida
REF.NO. CODE

S38805101

S02600000

S07959001

062500816

Q'TY -f

uy •< K7

y uy -f Ku/^-

h 476-32X14

NAME OF PARTS RM

QUICK REVERSE SOLENOID ASSY
SOLENOID LEVER

BOLT, SOCKET SM4.76-32X14

SCREW, PAN M5X8

117-S 10-205

From the Library of Superior Sewing Machine & Supply LLC



H .1:^ / Rotary hook mechanism / Greifervorrichtung / Mecanisme du crochet rotatif
/ Mecanismo del cangrejo

<FOR

18 \\ A'

]))

<F0R''-UGr>

<FOR -□1U">

19-12 19-13

19-12-1
19-12-4 19-10

19-1419-12-3 19-2 19-11

19-2-2

19-5 19-9 ,

cr I! 19-15

19-7-1—

19-7-2
19-16

19-17

117-S10-301

-17-
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H . * V Ba« / Rotary hook mecharrism / Greifervorrichtung / M^canisme du crochet rotatif
/ Mecanlsmo dei cangrejo

ref.no.

1

1-1

1-2

2

3

4

4-1

5

5-1

15

S27960101

S25394001

145751001

S38764001

012400636

S25363001

523651001

525365001

523651001

062401216

CODE TY

* T V -7 -7 5

■7x;u h

77-tv4X6

T7-t7 6X6^V X

77-k7 6X6Jj;VX

k>x-f

rotary H00K5HAFT A55Y
CAPSCREW
FELT
HOOK SHAFT GEAR BUSH ASSY
SET SCREW, SOCKET (FT) M4X6
ROTARY HOOK SHAFT GEAR ASSY
SET SCREW, SOCKET (FT) M6X6
BEARING BUSH ASSY
SET SCREW, SOCKET (FT) M6X6
SCREW, PAN M4X12

14
17

14

17

18

14
17

18

S02S02001
S03245001
146290001

S02602001
S03245001
146290001

159324001
S03245001
117132001

<FOR

<FOR '•-CZD3">

#k'><r-7L'7 S

<FOR

h X

BOBBIN CASE HOLDER POSITION BRACKET
BOBBIN CASE ASSY
BOBBIN

BOBBIN CASE HOLDER POSITION BRACKET
BOBBIN CASE ASSY
BOBBIN

BOBBIN CASE HOLDER POSITION BRACKET
BOBBIN CASE ASSY
BOBBIN

1

1-1

16

16

16

17

18

S35785001
S35786001

S35784901

S23845001

S23846001

S23847001
S23848001

" OPTION PARTS "

<Sr&aH>
T •>' 7 7 $

1.7 iSS"
<F0R''-!~C3">

3 7'X7?3?1.7-3

<FOR "-CC5">
a7V7 7?T1.7-5

<FOR"-aC3.-DC:5''>

'lit'>1.7

< FOR "Shin-gosen" >
ROTARY HOOK SHAFT ASSY
CAP SCREW

ROTARY HOOK BOX ASSY (RP)

X1.7 ROTARY HOOK "

ROTARY HOOK ASSY, 1.7-3

ROTARY HOOK ASSY, 1.7-5

BOBBIN CASE ASSY, 1.7
BOBBIN, 1.7

117-S10-301

From the Library of Superior Sewing Machine & Supply LLC



H. ̂  ̂ I8« / Rotary hook mechanism / Greifervorrichtung / Mecanlsme du crochet rotatif
/ Mecanismo del cangrejo

<F0R"-C1D5">

<F0R*'-aU1">

<FOR

19-12 19-13

r"iTw9-""~
19-12-3

19-14

19-12-5

19-12-2 J
9

19-6 ^''6

-419-7-1

119-7-2
19-16

117-510-301

-icu

From the Library of Superior Sewing Machine & Supply LLC



H . :'3 T / Rotatv hook mechanism / Greifervorrichtung / Mecanisme du crochet rotatif
/ Mecanismo del cangrejo

ref.no. CODE QTY NAME OF PARTS RM

<FOR

19 538661001 1 LOWER THREAD DETECTOR ASSY

19-1 S38662001 1 h 'j-y-ryu- h SENSOR SET PLATE

19-2 S38663000 1 t'>'7 K-jyuy-f K-? i PIN DRIVING SOLENOID ASSY

19-3 S38665000 1 ^'T>vay — ? POTENSION METER

19-4 062300616 2:^-'<aM3X6 SCREW, PAN M3X6

19-5 S38667001 1 DRIVING LEVER

19-6 012400436 2 yi-t7AXA SET SCREW, SOCKET (FT) M4X4

19-7 S38668001 1 SLIDER ASSY

19-7-1 S38671000 1 DETECT PIN

19-7-2 014300335 1 Ti-ir^53X3 SET SCREW, SOCKET (CP) M3X3

19-8 538672001 1 SLIDER GUIDE

19-9 062350416 2 3.5X4 SCREW. PAN M3.5X4

19-10 S38673000 1 K PIN GUIDE

-19-11 062351216 2 7-'^C335X12 SCREW. PAN M3.5X12

19-12 S38674001 1 •y 5 POTENSION LEVER ASSY

19-12-1 S38689001 1 — 'S.'— X POTENSION LEVER BASE

19-12-2 S38690000 1 '■ftT' > v a POTENSION LEVER

19-12-3 062400816 1 a; =14X8 SCREW. PAN M4X8
19-12-4 025040236 1 k 7 If yf 4 4 WASHER, PLAIN M 4
19-12-5 028040246 1 y<4if#42-4 WASHER. SPRING 2-4
19-13 012400436 1 y'-f-fcx4X4 SET SCREW. SOCKET (FT) M4X4
19-14 S38675001 1 LOWER THREAD SENSOR SET PLATE
19-15 062400616 2 ^a'=3M4X6 SCREW, PAN M4X6
19-16 538676000 1 j/i-y df^y^- DETECT COVER

19-17 062350416 4 y-A'D 3.5X4 SCREW. PAN M3.5X4
20 062500816 2 y-A =15X8 SCREW. PAN M5X8
21 538677050 1 3- K-y S CONNECTING CORD ASSY
22 062350416 1 y-A 3 3.5X4 SCREW, PAN M3.5X4
23 340400001 1 3.3^1 -fyO K BEAD BAND

17

17

525780001

534832001

1

1

" OPTION PARTS "

<FOR

-1.7fSig-

" STANDARD HOOK "
BOBBIN CASE ASSY

" XI .7 ROTARY HOOK "
BOBBIN CASE ASSY. 1.7

117-S10-301

-20-
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J. / Lubrication /Schmierung / Lubrification / Lubricadon

15 12
15 12

^1^47

/  58 71 _./  .--n 54-5—o

^7 P 36-5 64-9 6^3

64-6 ^
<F0R"-9!_U">

54-1 Oi

117-S10-350

-21-
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/ Lubrication / Schmierung / Lubrification / Lubrlcacion

REF.NO. CODE Q'TY -f NAME OF PARTS RM

1 S38734000 1 j< >-f n-:/^ > FACE PLATE PACKING

2 104449009 2 :J4iz>15.5 RUBBER CAP, 15.5

3 S38767001 1 S'!? WICK HOLDER

4 062400616 2 ■^'^□IV14X5 5CREW, PAN M4X5
7 081001670 1 O'J >7'PW1 ORING.PWI
8 S38769000 1 7XJU h FELT

9 145737001 1 7XJI/ h tTD-X FELT SUPPORT
10 081004070 1 O'J >'fP4 0 RING. P4

<FOR "-3nn">

12 502701101 2 a- K^7XU1 CORD HOLDER, U1

< FOR "-4n □ ,-90 □ " >
12 502702101 2 a- F^7-XU2 CORD HOLDER, U2

14 525375001 1 3 - K5r"!#-XT2 CORD HOLDER, T2
15 062400616 2 :F'v'3M4X6 SCREW, PAN M4X6
16 062401016 1 ^a:3 4X10 SCREW, PAN M4X10
17 538265000 1 ^ — S TERMINAL, L
18 142274009 1 zrA±>4.2 RUBBER CAP, 4.2
19 542059000 1 J.-7S OIL TUBE. S
24 S38696001 1 PUMP BUSH
25 081025870 1 S25 0 RING. 525
27 144875001 1 7 7 > •>'-*»- PLUNGER
28 144876001 1 77> viT — PLUNGER SPRING
29 S25380101 1 '1^>7'7 5'4v PUMP CAP SCREW
31 525381001 1 ADJUST SCREW
32 081004870 1 0'J>7'S4 0 RING, 54
33 S38735001 OIL FEEDING PIPE
36 S38720001 1 ;r-f OIL TANK ASSY. UNIT
36-1 538721000 1 OIL TANK ASSY
36-2 525383100 OIL TUBE, M
36-3 S07876001 T-x-yx hvn- TUBE CLIP
36-4 104450109 1 aA-b>8 RUBBER CAP. 8
36-5 538750000 1 OIL TUBE
36-6 525788001 1 ■5=-x-'?"7 u-yT" TUBE CLIP
36-7 140518001 1 V X V7.94 SCREW. SM7.94
36-8 081007070 1 0'J>7'P7 0 RING, P7
37 521083001 74X10 SCREW. PAN (S/P WASHER) M4X10
38 542670001 1 t'x;UT-a.-7'7 -y/x TUBESTPPPER
39 527961001 1 t*x;Uf-X-7"7 5 OIL TUBE ASSY
39-1 525388000 1 t*X — 7 OILTUBE (L=190)
39-2 532956000 1 75 t-t WICK (L=500)
39-3 141189101 1 3l'-f;i/79^=>r77 7 OIL CAP
39-4 535654000 1 7 5 k^3X3 WICK. 3X3
40 502657101 1 3-Kt7X CORD HOLDER
41 062400616 1 7'\'3M4X6 SCREW. PAN M4X6
46 104449009 1 =fZ»-b>l5.5 RUBBER CAP. 15.5
48 532959000 1 7 5 WICK
49 145624000 1 7i;U h FELT
51 157170001 1 3- CORD HOLDER (Q
52 502702101 1 3- F:f-!#-XU2 CORD HOLDER, U2
53 062350616 2 7'<3IV13.5X6 SCREW, PAN M3.5X6

11 111863001 1
<F0R'*-Z:n5">

NEEDLE BAR CORK

117-510-350

-77-
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.  / Lubrication / Schmierung / Lubrification / Lubricacion

15 12
^  15 12

r-k

36-2-
36-3

19 (& 36-6
18

64-9 64-3

<FOR ''-9GD">
64-101

117-S10-350

-23-
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/ Lubrication / Schmierung / Lubrification / Lubricacibn

ref.no. CODE Q'TY fc:>> < NAME OF PARTS RM

54 S38727101 1 <7 z OIL GAUGE GUIDE ASSY

54-1 538723050 1 OIL GAUGE GUIDE

54-2 S38729000 1 OILTUBE

54-3 S38728000 1 WICK

54-4 S38730000 1 OILTUBE

54-5 081018870 1 0RING,S18

54-6 507876001 2 TUBE CLIP

54-7 538725100 1 OIL GAUGE

54-8 538726000 2 FLOAT

57 525788001 1 ^a-7'7 U-yy TUBE CLIP

59 538731101 1 a. 'J = -ir < T K OIL GAUGE WIDNDOW

65 538774000 1 BED UNDER COVER PACKING

66 062401216 8 a MAX* 2 SCREW, PAN M4X12

67 525400100 1 7XJU F FELT

68 525401100 1 OIL SEAL

69 508903000 1 DUST SEAL

70 525402000 1 OIL SEAL

71 532960100 1 OIL SEAL

<FOR "-3C □ ,-4n e: - >

64 538771101 1 /\'7 K 7 3 7 7 V 9 7 5 BED UNDER COVER ASSY, UNIT
64-1 525782001 1 i:tf7<f3Z3-y7'7 S. KNEEE LIFTER SHAFT ASSY
64-2 146293001 1 h y 7E10 RETAINING RING, El0
64-3 525341001 1 KNEE LIFTER TWIST SPRING
64-4 525342001 1 KNEE LIFTER

64-5 525343001 1 SET SCREW, M6
64-6 021060306 2 3vx7-y F6 NUT,3M6
64-7 525344001 1 BOLT, M6
64-8 525345001 1 KNEEE LIFTER ARM
64-9 062061616 1 ■^'N'aexie SCREW, PAN M6X16
64-10 525475001 1 h X ^ -76 SET SCREW, M6

64 538772100 1

<F0R'-9c:n">
'"cy KVX 77 7 5 BED UNDER COVER ASSY

117-S10-350

-24-
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K. / Threading mechanism / Fadenfuhrungsvorrichtung / Mecanisme de I'enfilage
/Mecanlsmo del ehhebrado

13 12 4

6  7

fS)

lff-3 19-1 19-10 19-4 19-2 19-5

19-6 19-7 19-8 19-9

117-510-401
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K. / Threading mechanism / Fadenfuhrungsvorrichtung / M^canisme de I'enfilage /
Mecanismo del enhebrado

ref.no. CODE Q'TY NAME0FPART5 RM

1 183378001 1 PRE-TENSION ASSY (B)

3 012400636 1 ■7-^-t74X6 SET SCREW, SOCKET (FT) M4X6
4 147557101 1 -f SPOOL PIN

5 100400000 1 -f e> PIN

6 525240001 1 SET SCREW, SOCKET (CN) M6X10
7 525473001 1 TENSION RELEASE STUD

8 525472001 1 PRE55ER BAR CLAMP THREAD GUIDE
9 062680712 1 3 437-40X7 SCREW, PAN SM4.37-40X7
10 145522101 1 P-A-f ARM THREAD GUIDE (R)
11 538732001 1 V > V4X6 SCREW, M4X6
12 502614109 1 THREAD TAKE-UP COVER
13 062400616 1 :^/\'3M4X6 SCREW, PAN M4X6
14 538808051 1 FA5E PLATE
15 062401016 3 4X10 SCREW, PAN M4X10
"16 502617001 1 FACE PLATE THREAD GU IDE
17 060350616 1 /W> K3.5X6 SCREW, BIND M3.5X6
19-1 503254001 1 -f -r THREAD TENSION BRACKET
19-2 116922001 1 -f TENSION STUD
19-3 100402004 1 h  ̂ 5''3.57 SET SCREW. SM3.57
19-5 145446001 ■f h^-a-jj V1J-7 TENSION DISC
19-6 159805001 1 •f hT-a-tJ v-tr7:r-9-x TENSION DISCPRESSER
19-8 512441001 1 ?=-a'^ -^xifA*^ WASHER .
19-9 531032001 1 ■r hr-ao v±7 h TENSION NUT
19-10 114294001 1 0 RING

<FOR

18 100573001 1 NEEDLE BAR BUSH (D) THREAD GUI DE
19 535788001 1 UPPERTENSION REGULATOR ASSY
19-4 100399001 1 < h h SPRING
19-7 115188001 1 TENSION SPRING

<FOR "-□□3">
18 100573001 1 NEEDLE BAR BUSH (D) THREAD GUI DE
19 531031001 1 < F?a'5 7 5 THREAD TENSION BRACKET ASSY
19-4 502620001 1 SPRING
19-7 104525001 1 -f h-f-a7->/<^ TENSION SPRING

<F0R"-Cn5*>
18 148901001 1 FP>±-f NEEDLE BAR BUSH (D) THREAD GUI DE
19 531034001 1 <  V'1i7ifY75 THREAD TENSION BRACKET ASSY
19-4 S02620001 1 -r K h 'J/<^ SPRING
19-7 504632001 1 -f h^a7 TENSION SPRING

I17-St0-401

From the Library of Superior Sewing Machine & Supply LLC



L. U / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mecanisme de coupe-fii / Mecanismo de la cortadura de hiros

10 n

a ̂  Sim
/ OPTION PARTS

U  13

\  27 26 40 39 38

25 29 28

9-5 12

1 tS)—7

33 30-136 35 37

41-1(

41-5

41-4 <^41-5

59—®
56

117-510-403
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L. U /Thread trimmer mechanism / Fadenabschneidevorrichtung
/ M^canisme de coupe-fi! / Mecanlsmo de la cortadura de hiros

REF.NO. CODE Q'TY NAME OF PART5 RM

1 500337001 1 ■i A THREAD TRIMMER CAM

2 154567000 2 WA5HER, 5.3
3 014771022 2 7:^ h ^ v'eJS-? 5 5ET 5CREW, 50CKET (CP) SM6.35
4 S02637001 1 3f--f/\ FIXED KNIFE
5 102843004 1 -9-7^ V3.S7 5CREW. FLAT5M3.57
6 S02643001 1 •f LOWER THREAD FINGER
7 026040236 1 WASHER, PLAIN 4
8 062400616 1 :t-'N:uwi4X6 SCREW. PAN M4X6
9 S27963001 1 MOVABLE KNIFE HOLDER ASSY
9-1 S25424001 1 MOVABLE KNIFE HOLDER
9-2 S25426001 1 -f THREAD TRIMMER CONNECTING ROD
9-3 S25427001 V4 SHOULDER SCREW, M4
9-4 021400306 1 NUT, 3 M4
9-5 S25428052 1 -f THREAD TRIMMER LEVER
9-6 S25437000 1 LEVER STOPPER
10 S02645001 1 -f K'7/^ MOVABLE KNIFE
11 148537101 If 7.^2/4.37 SCREW, FLATSM4.37
12 062501416 1 ±a:3 5X14 SCREW, PAN M5X14
13 S25425001 1 -f 9 KNIFE HOLDER PRESSER PLATE
14 004301016 + U-'7:3 3X10 SCREW, FLATM3X10
25 S38775051 1 -r SPRING, THREAD TRIMMER LEVER
26 S02647001 1 y 9^9'J9 FORKED SHAFT
27 502648001 1 S-7- COLLAR
28 154581001 1 y9y9V9 *9)^ FORKED SHAFT BUSH
29 012400636 1 T:i-t74X6 SET SCREW, SOCKET (FT) M4X6
30 S27964001 1 THREAD TRIMMER CAM LEVER SET
30-1 525430001 1 -f 5 THREAD TRIMMER CAM LEVER ASSY
30-2 525432001 1 ROLLER SHAFT (QASSY
30-3 021400216 1 h4 NUT. 2 M4
33 523651001 1 SET SCREW, SOCKET (FT) M6X6
34 154593201 1 •f THREAD TRIMMER CAM LEVER SHAFT
35 154594000 1 COLAR
36 S25434000 1 -7-y >3>=i A RUBBER CUSHION
37 154595001 1 yjAU/<—^ SPRING
38 154596000 1 -f h=5rU7jAU/<-<?-y va> CUSHION
39 110367001 1 WASHER. PAIN SPECIAL 8
40 048060342 1 h  7E6 RETAINING RING, E6
41 538776001 1 -f h 4r U V U y -f K ^ 5 THRAD TRIMMER SOLENOID ASSY
41-1 538777000 1 < K + o-yuy-r K THRAD TRIMMER SOLENOID
41-2 538778051 1 -f uy Y K^fY THR AD TRIMMER SOLENOID BASE
41-3 525438001 1 vuy Y Ku/«- SOLENOID LEVER
41-4 525439101 1 V6 SHOULDER SCREW. M6
41-5 542057000 1 V 3 "5 V— h SILENT SHEET
41-6 155559001 1 t WASHER, PAIN
41-7 021060306 1 3va:^•y F6 NUT, 3 M6
41-8 535729001 1 f-3X20 BOLT. SOCKET M3X20
41-9 021300206 2 h3 NUT,2M3
41-10 062400816 4 :^a:34X8 SCREW, PAN M4X8
49 062501016 3 ^'OSXIO SCREW, PAN M 5X10
56 538687000 1 3^-7515557-148 CON NEaOR. 5557-14R
58 538779001 1 GROUND WIRE ASSY
59 026040273 1 WASHER, PAIN 4
60 062400663 1 7-'^'3 4X6 SCREW, PAN M4X6
63 340400001 1 ;<> K BAD BAND

10 502646001 1

" OPTION PARTS "

Y K-y/NS MOVABLE KNIFE (S)

117-S10-403

-28-
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M  Bobbin winder mechanism/Spuler/Mecanisme du bobineur
/ Mecanismo de! devanador de la canilia

21 22

8—^

M. /Tension release mechanism/Spannungsverminderungsvorrichtung
/Mecanisme de la lache de tension / Mecanismo reiajador de tension

117-S10-402

117-S10-404

From the Library of Superior Sewing Machine & Supply LLC



M  Bobbin winder mechanism/Spuler/Mecanisme du bobineur

REF.NO. CODE Q'TY NAME OF PARTS RM

1 S2S790001 1 -f S B-WINDER SHAFT BRACKET ASSY

2 S25409001 1 BOBBIN WINDER SHAFT

3 S25410000 1 < h T#^7J^•?■ BOBBIN WINDER WHEEL
4 012400636 T:>-t74X6 SET SCREW, SOCKET (FT) M4X6
5 S25789000 1 a A 9 29 RUBBER RING, 29
6 S25411001 1 -f + BOBBIN WINDER ARM SHAFT
7 025080132 1 WASHER, PLAINS 8
8 048060342 1 hXVEe RETAINING RING. E6
9 S23651001 1 SET SCREW, SOCKET (FT) M6X6
10 S25413101 1 BOBBIN PRESSER SHAFT ASSY
11 S25417001 1 -r h SPRING
12 S25418101 1 -f Fv/^^ SPRING
13 S25419001 1 -f h-T-Jf X |-7/\ BOBBIN WINDER STOPPER
14 062400816 1 7--^3 4X8 SCREW, PAN M4X8
15 S25420001 1 BOBBIN PRESSER (R)
16 062400816 1 7- 3 4X8 SCREW, PAN M4X8
17 026040236 1 t7lf3!7 4i5# + 4 WASHER. PAIN 4
18 SI0174000 1 DUST GUARD PATE
21 S25478001 1 XX KNIFE

22 062400616 1 7-'<XM4X6 SCREW. PAN M4X6
23 047200642 1 X7 'J >^*t">AW2 PIN, SPRING ROLLAW2
24 S38736001 1 -f hV^-f v-7 5 BOBBIN WINDER TENSION ASSY
24-1 145446001 -f K9^a7 TENSION DISC
24-2 100401001 1 •f TENSION SPRING
24-3 108265009 1 •f K ^ 3 7 v7*7 K TENSION NUT
25 012400636 1 7'7-b74X6 SET SCREW, SOCKET (FT) M4X6

117-S10-402

N. /Tension release mechanism/Spannungsverminderungsvorrichtung
/ Mecanisme de la lache de tension /Mecanismo reiajadorde tension

ref.no. CODE Q"nr -f NAME OF PARTS RM

S38739000
110161004
154607101
060400616
012400636

-f ip-

7- y h4.76
•f 7-f ifXD

/<-f > KM4X6

THREAD RELEASE WIRE
NUT. SM4.76
TENSION RELEASE WIRE HOLDER. D
SCREW, BINDM4X6
SET SCREW, SOCKET (FT) M4X6

117-510-404
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p. (-4nn,-9i^D) ̂Thread wiper mechanism (-4Dn,-9QCI!)
/ Fadenwischvorrichtung (-4D0,-900) /Mecanismede tire-fil (-400,-90D)
IMecanismo del limpiadorde hilo (-400,-900)

h-

0

0 X

117-S10-405

.^1.
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(-40 □ ,-9n □) /Thread wiper mechanism (-4n□ .-SD □)
/Fadenwischvorrichtung (-4nn,-9nn)/Mecanisme detire-fil (-4nD,-9Dn)

REF.NO. CODE QTY NAME OF PARTS RM

1 541209051 1 •f THREAD WIPPER SOLENOID ASSY

3 541206001 1 -f THREAD WIPPER SPRING

4 541205001 1 t-7lf WASHER, PLAIN
5 525449101 1 SOLENOID SETTING PLATE

6 062300616 3 ■:t-A:DM3X6 SCREW, PAN M3X6
7 140647101 1 □ - K^-y-x CORD HOLDER
8 062300616 1 y-A:2M3X6 SCREW. PAN M3X6
9 062300616 2 y-A;aM3X6 SCREW, PAN M3X6
10 533609001 1 V L-y-f K 1- U-X'trif'f SOLENOID SETTING BRACKET

It 062401016 2 :h'<a4Xio SCREW, PAN I\/14X10
12 062400616 2 •y-^'ZIM4X6 SCREW, PAN M4X6
13 026040236 2 t7lf A ? 5 WASHER, PLAIN 4
14 533610001 1 V/ L-y -r KA/<- SOLENOID COVER
15 060400516 1 /<Y > KM4X5 SCREW, BIND M4X5
16 525451001 1 -f $1 THREAD WIPER SUPPORT
17 525452001 1 -f h "7 5 TH READ Wl PE R CRAN K ASSY
18 048040342 1 h X 7E4 RETAINING RING. E4
19 525454001 1 ■b 7 h 77 "7 — SET SCREW COLLAR
20 525279001 1 M35-5 SET SCREW, (CP)M3.5-5
21 502678001 1 SPRING
22 525455001 1 -f 0 7 K THREAD WIPER ROD
23 110735002 1 WASHER .
24 048030342 1 hX7E3 RETAINING RING, E3
25 018400836 r-7-?}?7U h4X8 BOLT, SOCKET M4X8
26 525456001 1 7'7> virt:> PLUNGER PIN
27 502681001 1 -f THREAD WIPER
28 060400516 1 KMfiXS SCREW, BIND M4X5
29 146288001 1 -f y77J7 — THREAD WIPER STUD COLLAR
30 503677001 1 ■tPTf? WASHER

31 541207000 1 ZA;--9-d"A SPACER RUBBER
32 149097000 1 v3 7 ^> y— h SHEET
33 525456001 2 7 7 > V -b !f > PLUNGER PIN

117-510-405

-32-

From the Library of Superior Sewing Machine & Supply LLC



Q1.i3> hp— 7. /Control box mechanism (Operation panel)
/Schaltkasten (Bedienungsfeld)
/ Mecanisme du boTtier de controie (Panneau de commande)
/ Mecanismo de la caja de controles (Panel de control)

1 -6

1-5— J,!
1-2-2^

11-7-€r

117-S10-502

-33-
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Q1 . ̂  > S □ — "7 X /Control box mechanism (Operation panel)
/Schaltkasten (Bedienungsfeld)
/ Mecanisme du boTtier de controle (Panneau de commande)
/ Mecanismo de la caja de controles (Panel de control)

ref.no. CODE Q'TY NAME OF PARTS RM

1-2 J80627001 1 OPERATION PANEL ASSY, B-40
1-2-1 J00595001 1 OPERATION PANEL FRONT, D-40
1-2-2 J02807001 1 PANEL CASE BACK COVER, DD #2
1-2-3 J02685001 1 OPERATION PANEL, B-40
1-2-6 J80701001 1 PCB ASSY, B-40
1-3 J80628001 1

1-4 J80629001 1 OPERATION PANEL ASSY, B-100
1-4-1 J00594001 1 OPERATION PANEL FRONT. D-lOO
1-4-2 J02807001 1 PANEL CASE BACK COVER, DD #2
1-4-3 J02692001 1 OPERATION PANEL, B-100
1-4-6 J80703001 1 PCB ASSY, B-100

1-5 040320815 3 TAPPING SCREW, FLAT 2 M3X8
1-6 040321215 3 TAPPING SCREW, FLAT 2 M3X12
2 534448001 2 PANEL SUPPORT BRACKET
3 012400636 2 74X6 SET SCREW, SOCKET (FT) IVI4X6
11 538742001 1 SAFETY SWITCH ASSY
11-1 538743000 1 y-f-yny-fv^-y 5. MICRO SWITCH ASSY
11-2 538744001 1 SPRING, SWITCH PLTE
11-3 538745001 1 SWITCH BRACKET
11-4 062020806 2 7-'<3 2X8 SCREW, PAN M2X8
11-5 140647101 1 a - CORD HOLDER
11-6 062400616 1 :^'\'aM4X6 SCREW, PAN M4X6
11-7 062401016 1 :^'^'□4X10 SCREW, PAN M4X10
11-8 026040236 1 5 *'4f4 WASHER, PLAIN 4
11-9 154514001 1 SPACER
12 062400616 1 ^'<aM4X6 SCREW, PAN M4X6
101 211528001 3 + -t^izy V5X12 SCREW, PAN (SWASHER) M5X12

<100~240Vffl> <FOR"100~240V>
100 J80625001 1 DD7100^ Sf--? 5 DD7100 MOTOR ASSY

117-S10-502
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Q2 . =1 > h n~-J\/^ y <7 X /Control box mechanism /Schaltkasten
/ Mecanismedu bottlerde controle / Mecanismo de la caja de controles

6-28

6-21 6-31

.  6-33-1

6-33-3

6-33-2 /

6-23

117-510-502
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Q2. / Control box mechanism / Schaltkasten
/ M6canlsme du boTtier de controle / Mecanismo de la caja de controles

ref.no. CODE Q'TY NAME OF PARTS RM

6

5-9

6

6-9

J80707001

538353001

J80716001

S38353001

B-9 5 NDD1100-<3

B'7 S NDD3200-G

■r

6 J80708001
6 J80719001

6 J80709G01
6 J80720001

6 J80717001
6 J80721001

6 J80710001

6-1 J02732001
6-2 J00155001
6-3 J02730001
6-4 J02731001
6-5 215081001
6-6 062401063
6-7 028040245
6-8 025040173
6-9 S38352001
6-10
6-12 J01411001
6-13 203878003
6-14 414959001
6-15 228295001
6-16 229017001
6-17 J00494001
6-18 J00494001
6-19 J02733001
6-20 J02826001
6-21 228295001
6-22 J02858001
6-23 229017001
6-24 229017001
6-25 229017001

< FOR "SINGLE PHASE 11OV" >
CONTROL BOX ASSY, NDD 1110-H
CONTROL BOX ASSY, NDD 1110-G

< FOR "SINGLE & THREE PHASE 220V" >
CONTROL BOX ASSY, NDD 3220-H
CONTROL BOX ASSY, NDD 3220-G

< FOR "SINGLE PHASE 230-240V" >
CONTROL BOX ASSY, NDD 1230-H
CONTROL BOX ASSY, NDD 1230-G

< FOR "SINGLE PHASE 230V" CE Spec. >
CONTROL BOX ASSY, NDD 1230EH

FRONT COVER, NDD
SCREW. PAN (S/P WASHER) M4X30
TOP COVER, NDD
UNDER COVER, NDD
SCREW, PAN (S/P WASHER) M4X10
SCREW, PAN M4X10
WASHER, SPRING 2-4
WASHER, PLAINS4
LABEL, ELEC. SHOCK 4 LANG.
NAME PLATE
SCREW, PAN (S/P WASHER) M4X50
WASHER, IN TOOTH 4
WIRE CLIP
HOLDER, KGLS-6S
SCREW, PAN (S/P WASHER) M4X10
SCREW, PAN (S/P WASHER) M4X10
SCREW, PAN (S/P WASHER) M4X10
NUT PLATE, M4
CABLE CLIP, 1-0353
HOLDER, KGLS-6S
CABLE CLIP, D3-0534
SCREW, PAN (S/P WASHER) M4X10
SCREW, PAN (S/P WASHER) M4X10
SCREW. PAN (S/P WASHER) M4X10

✩ Ref.No.6,No.6-33,No.6-33-ia)gBD°aB. A7U-h(Ref.No.6-10)0Di!!€«f||g " PHDO *
gBB'?i«<35^SA'-H-<73§BaSCra2:T3l.^, ia€/»''FH3DD • G"

✩ Check the type of name plate (Ref No. 6-10) before ordering Ref No.6. No. 6-33 and No. 6-33-1 parts. If the name plate is a ' PHuC name
plate, order the parts which have" H"at the end of the part name. If the name plate is a " PGDD " name plate, order the parts which
have * G " atthe end of the part name.

✩ Vor dem Bestellen der Teile Nr.6, Nr.6-33 und Nr.6-33-1 mOssen Sie das Schild mitder Maschinenbezeichnung (Nr. 5-10) QberprOfen. Bei
einem "PHDC "-Schild mflssen Sie die Teile bestellen, deren Bezeichnung am Ende ein " H " hat und bei einem " PGDD " -Schild mOssen
Sie die Teile bestellen. deren Bezeichnung am Ende ein " G " hat.

✩ Verifier le type de la plaque de nom (Ref No. 5-10) avant de commander les pieces de Ref. No. 6, No. 6-33 et No. 6-33-1. Si la piaque de nom
est une plaque " PHDD commander les pieces poss^dant un " H " 6 la fin du nom de pi§ces. Si la plaque de nom est une plaque " PGDD
commander les pieces poss^dairt un" G " 6 la fin du no.m de pieces.

✩ Verificar el tipo de placa de nombre (no. de ref. S-l 0) antes de ordenar las partes no. de ref. 6.6-33 y 6-33-1. Si la placa de nombre es del tipo
"PHD □ ", ordenar las partes que tengan una' H ' a! final del nombre de parte. Si la placa de nombre es del tipo "PGG C ordenar las
partes que tengan una" G " al final del nombre de parte.

117-S10-502
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Q2 . □ > y -7 / Control box mechanism / Schaltkasten
/ Mecanisme du bottler de controle / Mecanlsmo de la caja de controles

6-28

6-21 6-31

6-33-1
6-'5

' 6-33-3

6-23

117-510-502

-37-
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Q2. =i > h □ - JU # -y -^7 X / Control box mechanism / Schaltkasten
/ Mecanisme du boTtier de controie / Mecanismo de la caja de controles

REF.NO. CODE Q'TY t  -f NAME OF PARTS RM

6-26 228295001 2 HOLDER, KGLS-6S
6-27 JO1892001 1 HOLDER, KGPS-6S
6-28 229017001 2 SCREW, PAN (S/P WASHER) M4X10
6-29 J02825001 1 REPEATS CABLE TIE, RF140
6-31 J02729001 1 EMCCORE, E2130MRC
6-33-2 J80712001 1 POTENTIOMETER SET
6-33-3 037301016 2 TAPPING SCREW, PAN V M3X10
6-34 J00353001 3 SCREW, PAN (S/P WASHER) M5X14
6-35 J80713001 1 PCB ASSY, CONTROL
50 234618001 3 BOLT, M8X65
51 021080206 3 NUT,2M8
52 025080336 3 WASHER, PLAIN L 8
53 028080246 3 WASHER, SPRING 2-8
54 503816001 2 WOOD SCREW, M4.5X16
55 200190001 5 STAPLE

6-33 J80711001 1 TRADLE UNIT ASSY, H *'V

6-33-1 J02742001 1 TRADLE SUB ASSY, H

6-33 J80718001 1 TRADLE UNIT ASSY, G
6-33-1 J03006001 1 TRADLE SUB ASSY, G ✩

<FOR "110V">
6-11 J02724001 1 TRANSFORMER

6-36 J80714001 1 PCB ASSY,POWER NDD 1-120V

<FOR"220~240V''>
6-11 J02723001 1 TRANSFORMER

6-36 J80715001 1 PCB ASSY, POWER NDD 3-240V

<FOR"Max. 240V" >

6-30 J02726001 1 FIXED RESISTOR, M
6-32 J02725001 1 EARTH INDUCTOR

<FOR "SINGLE PHASE 230V" CE Spec. >
6-32 j02775001 1 EARTH INDUCTOR

60 J02953001 1

" ̂ 7" 5/ 3 V8Bqn " "OPTION PARTS"

<FOR "Standing operation" >
FOOT PLUG ASSY

■ss-Ref.No.e.No.e-aa.No.e-aa-i©ssStt. K(Ref.No6-io)a)as®«sLfc±,
3ia€®sai^*'H'<3)sSi€t:a3z:T3t^o a^A'*PGnn"<')JS'&tt» 23a:Sro3t:g3S(f-6'<o85asc:a2Ts<.^o

V? Checkthetype of name plate (Ref No. 6-10) before ordering Ref No.S. No. 6-33 and No. 6-33-1 parts. If the name plate is a " PHDD name
plate, order the parts which have " H " atthe end of the partt name. If the name plate isa " PGQC " name plate, order the parts which
have " G * atthe end of the part name.

Vor dem Bestelfen der Teile Nr.6, Nr.6-33 und Nr.6-33-1 mussen Sie das Schild mit der Maschinenbezeichnung (Nr. 6-10) OberprOfen. Sei
einem "PHCO "-Schild mOssen Sie die Teile bestellen, deren Bezeichnung am Endeein " H " hat und bei einem " PGDD "-Schild mOssen
Sie die Teile bestellen, deren Bezeichnung am Endeein " G " hat.
Verifier le type de la plaque de nom (Ref No. 6-10} avantde commander les pieces de Ref. No. 6, No. 6-33 et No. 6-33-1. Si la plaque de nom
est une plaque * PHD □ ', commander les pifeces poss^dant un " H " i la fin du nom de pieces. Si la plaque de nom est une plaque " PGDQ
", commander les pieces poss^dant un' G " i la fin du nom de pieces.

^ Verificareltipode placade nombre (no. de ref. 6-10) antes de ordenarlaspartesno.de ref. 6.6-33 y 6-33-1. Si la placa denombreesdeltipo
"PHDD ",ordenarlaspartesquetengan una" H " al final del nombre de parte.SI la placa de nombreesdeltipo "PGDD ",ordenar las
partes que tengan una' 6 " al final del nombre de parte.

117-S10-502

-38-
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R . t-fX-i'y >gBoa) / Knee switch mechanism (Optin parts)
/ Knieschalter (Sonderzubehor) / Mecanisme de interrupteur de genou (Pieces en option)
I Mecanismo de! conmutador de rodilia (Piezas opciona)

1-11-2

1-11-1

I-B 1-9

\

1-3 2

-1-7

117-S10-507

S. < y / Quick reverse switch mechanism / Umkehrschalter

/ Mecanisme de interrupteur de marche arriere rapide
/ Mecanismo del conmutador de inversion rapida

117-S-:C-508

From the Library of Superior Sewing Machine & Supply LLC



t If < -y ̂  y v a > p5«m) / Knee switch mechanism (Optin parts)
/ Knieschalter (Sonderzubehor) / Mecanisme de interrupteur de genou (Pieces en option)
/ Mecanismo del conmutador de rodilla (Piezas opciona)
REF.NO. CODE QTY NAME OF PARTS RM

1 S254S7001 1 KNEE LIFTER SWITCH ASSY

1-1 142026003 1 KNEE SWITCH SHAFT

1-2 S2S458001 1 c-tfx-f 7 9=•rStxv7•7'T KNEE SWITCH SHAFT BRACKET

1-3 017081616 1 BOLT, M8X16

1-4 S25347001 1 KNEE LIFTER PLATE STOPPER

1-5 017060816 1 ^^Uh6X8 BOLT, M6X8

1-6 507027001 1 KNEE LIFTER SWITCH PLATE

1-7 062401006 4 ■:>-'^34X10 SCREW, PAN M4X10
1-8 025040233 4 WASHER, PLAIN M 4
1-9 028040243 4 WASHER, SPRING 2-4
1-10 021400164 4 •i-V H va4 NUT, 1 M4
1-11 S31938001 1 SWITCH CORD ASSY
1-11-1 S31939001 1 7-7 FOOT SWITCH ASSY
1-11-2 146046000 2 7--f NYLON CONNECTOR
1-11-3 146194000 1 7--f NYLON CONNEaOR
1-12 149799000 1 7^77 7S BEAD BAND (S)
2 034422503 4 +  V4.1X25 WOOD SCREW, FLAT M4.1X25

S. 3^^:^ < V /Quick reverse switch mechanism/Umkehrschalter
/ Mecanisme de interrupteur de marche arriere rapide
/Mecanismo del conmutador de inversion rapida

117-S10-507

ref.no. CODE Q'TY t  -f NAME OF PARTS RM

1
1-1
1-2
1-3
1-4
1-5
1-5
2

S38747001
S32902101
S32903000
S32904000
S32905000
S38748000
060300606
062400616

RX-f-y^if-f

RX-f
R:^-f 5

A-f > K3X6

7-'^=lM4X6

REVERSE ACTUATOR ASSY
REVERSE SWITCH SUPPORT
REVERSE SWITCH BRACKET
AaUATOR
SPRING, REVERSE SWITCH
REVERSE SWITCH ASSY
SCREW, BIND M3X6
SCREW, PAN M4X6

117-S 10-508

-40-
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T. T V 3 > S5nn) / Attachment set (Optin parts)
/ Anbausatz (Sonderzubehor) / Jeu d'accessoires (Pieces en option)
/ Juego de fijacidn (Piezas opciona)

1-1-13
1-1-12

1-1-12-1
1-1-12-4

-1-10 1-1-14

1-1-11

V.

S)i ®*^1-1-2
i  1-1-5 1-):?

1-1-15

-1-1-8

1-1-15

0»

117-510-940

-41-



y v a > sBna) / Attachment set (Optin parts)
/ Anbausatz (Sonderzubehor) / Jeu d'accessoires (Pieces en option)
/Juego de fijacion (Piezasopciona)
REF.NO. CODE Q'TY NAME OF PART5 RM

1 183955001 1 h'!r>ya'y=^-i2-y h LOWER THREAD DETEaOR 5ET

1-1 S38661001 1 -f 5 LOWER THREAD DETECTOR AS5Y

1-1-1 S38662001 1 F'J'y<r7U-h 5EN50R SET PLATE

1-1-2 S38663000 1 K-yvuy-r K-y s PIN DRIVING SOLENOID A55Y

1-1-3 S38665000 1 ^ POTENSION METER

1-1-4 062300616 2 7-a:dM3X6 SCREW, PAN M3X6

1-1-5 S38667001 1 DRIVING LEVER

1-1-6 012400436 2 SET SCREW, SOCKET (FT) M4X4
1-1-7 538668001 1 SLIDER ASSY

1-1-7-1 S38671000 1 DETECT PIN

1-1-7-2 014300335 1 py-y<if 53X3 SET SCREW, SOCKET (CP) M3X3
1-1-8 538672001 1 K SLIDER GUIDE

1-1-9 062350416 2 3 3.5X4 SCREW, PAN M3.5X4
1-1-10 538673000 1 K PIN GUIDE

1-1-11 062351216 2 y-^'a 35X12 SCREW. PAN M3.5X12
1-1-12 538674001 1 u/<-y 5 POTENSION LEVER ASSY

1-1-12-1 538689001 1 POTENSION LEVER BASE
1-1-12-2 538690000 1 POTENSION LEVER

1-1-12-3 062400816 1 y-/s:34X8 SCREW, PAN M4X8
1-1-12-4 025040236 1 t7ify7??-3.y4 WASHER, PLAIN M 4
1-1-12-5 028040246 1 WASHER, SPRING 2-4
1-1-13 012400436 1 py-t-54X4 SET SCREW, SOCKET (FT) M4X4
1-1-14 538675001 1 yy < F 'j-yy-f y LOWER THREAD SENSOR SET PLATE
1-1-15 062400616 2 y-^3M4X6 SCREW. PAN M4X6
1-1-16 538676000 1 y> va.•y#yJy<- DETECT COVER
1-1-17 062350416 4 y■'<33.5X4 SCREW, PAN M3.5X4
1-2 062500816 2 y-'N'asxa SCREW, PAN M5X8
1-3 538677050 1 rnyy-rzi- Ky 5 CONNECTING CORD ASSY
1-4 062350416 1 y--^'a 3.5X4 SCREW, PAN M3.5X4
1-5 340400001 1 K BEAD BAND
1-6 525780001 1 '■j?k*>y-yy 5 BOBBIN CASE ASSY

< FOR "Shin-gosen" >
2 183910001 1 y>d"y-{:>/x-'y-fe*y h PARTS SET FOR NEW SYNTHETIC FABRIC
2-1 535775310 1 AUDBX1NS#10y 5 NEEDLE ASSY (DBX1 NS#10)
2-2 535776101 1 A u -r yABUM NEEDLE PATEAB14M
2-3 502748001 1 t y u /<AB FEED DOG (AB)
2-4 535777001 1 ^■yxy 5 PRESSER FOOT ASSY
2-5 535779001 1 PRESSER REGULATING SCREW ASSY
2-5-1 535780001 1 :j-yzT-ay-i:-y^y PRESSER REGULATING SCREW
2-5-2 535781001 1 ^1fXP-y?iHyb'y:?ty PRESSER BAR PRESSURE REGULATIN G SCREW
2-5-3 535782001 1 :riMPy tao-y-y-y PRESSER BAR PRESSURE GAUGE
2-5-4 535783001 1 PRESSER REGULATING SPRING
2-6 147514001 1 Ji--yxy<^ PRESSER SPRING
2-7 535784901 1 ay vy^TRp/\=iy 5 ROTARY HOOK BOX ASSY (RP)
2-8 535786001 1 ^ •fji'Py-yy 4t->* CAP SCREW
2-9 535788001 1 •f hr-ay ygfyy-f y 5 UPPER TENSION REGULATOR ASSY
2-9-4 100399001 1 y h h UA^t SPRING
2-9-7 115188001 1 yjiy h9^3y TENSION SPRING

< FOR "Threasd tension checking" >
3 183922001 1 yayy—y-fe'y h TENSION GAUGE SET
3-1 536745001 1 ■? > y a y y—y TENSION GAUGE
3-2 S36746001 1 yy j'a yy — i^y—.;^y 5 TENSION GAUGE CASE ASSY
3-3 142443001 1 ^  -7 yy 1.9X52 SCREW DRIVER, 1.9X52

117-S10-940
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U . izy K 7" V a > g5c6) /Thread wipper set (Optin parts)
/ Fadenwischvorrichtung (Sonderzubehor) / M^canisme de tire-fil (Pieces en option)
/ Mecanismo del limpiador de hiio (Piezas opciona)

1-6—^

1-10 i

7-%

0

0  J=
\

V

0 \
"N, 1

1-6-8—m

1-6-13

^1-6-5
1-6-4

1-6-1Q

1-6-11

1-6-12

117-S10-941
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U . 4z 7 h y V a > pBnn) /Thread wipperset (Optin parts)
/ Fadenwischvorrichtung (Sonderzubehor) / Mecanisme de tlre-fil (Pieces en option)

ref.no. CODE Q'TY t NAMEOFPART5 RM

1 183956001 1 < h -f -b':/ h THREAD WIPPERSET
1-1 183957001 1 <  -7 5 THREAD WIPPER A55Y

1-1-1 541209051 1 <  U./ -f 5 THREAD WIPPER SOLENOID A55Y

1-1-2 541206001 1 THREAD WIPPER SPRING
1-1-3 541205001 1 WASHER. PLAIN
1-1-4 525449101 1 K h SOLENOID SETTING PLATE
1-1-5 062300616 3:hA:aM3X6 SCREW, PAN M3X6

1-1-6 140647101 1 a - CORD HOLDER

1-1-7 062300616 1 '^-'<3M3XS SCREW, PAN M3X6

1-1-8 062300616 2 ^f'OWISXS SCREW, PAN M3X5
1-1-9 533610001 1 vu-y-f ktj/c- SOLENOID COVER
1-1-10 060400516 1 /< -f > K M4X5 SCREW, BIND M4X5
1-1-11 541207000 1 XA-'y-rf/* SPACER RUBBER

1-2 533609001 1 V u y -f K K U 7 -5" •< SOLENOID SETTING BRACKET
1-3 062401016 2 -^34X10 SCRFW, PAN IV14X10
1-4 062400616 2 ■^-a:3M4X5 SCREW, PAN M4X6
1-5 026040236 2 WASHER, PLAIN 4
1-6 183891001 1 -r h -f v-?-? 5 THREAD WIPPER SHAFT ASSY
1-6-1 525451001 1 •r h -f 7-7 9'!r-f X THREAD WIPER SUPPORT
1-6-2 525452001 1 -r 9t>9'7 5 THREAD WIPER CRANK ASSY
1-6-3 048040342 1 h X '7E4 RETAINING RING, E4
1-6-4 525454001 1 ■\z'y h7J7- SET SCREW COLLAR
1-6-5 525279001 1 FX-7<!?5M35-5 SET SCREW, (CP)M3.5-5
1-6-6 502678001 1 SPRING
1-6-7 525455001 1 •f F/N-7-rP7 K THREAD WIPER ROD
1-6-8 048030342 1 hX7E3 RETAINING RING, E3
1-6-9 110735002 1 1f7f? WASHER
1-6-10 503677001 1 If 77? WASHER
1-6-11 146288001 1 <  7-7 717 — THREAD WIPER STUD COLLAR
1-6-12 060400516 1 A-f > KM4X5 SCREW, BIND M4X5
1-6-13 149097000 1 va'7:f>v- F SHEET
1-7 018400836 2 h4X8 BOLT, SOCKET M4X8
1-8 525456001 1 7'7>7-bbr> PLUNGER PIN
1-9 502681001 1 THREAD WIPER
1-10 525456001 2 PLUNGER PIN

117-S10-941



V. (ty-yB >g5S) /Presserfoot lifting solenoid set (Optin parts)
/ Soienoidsatz fur die anhebung des stoffdruckerfuBes (Sonderzubehor)
/ Conjunto aereo del levantador del pie (Pieces en option)
/ Conjunto solenoide de! levantador (Piezas opciona)

1-1 1
I  1-1-1—\ f ̂1-1-1-51

1-1-1-1

-1-1-2

\ 1-1-3

1-1-2-H

1-1-10

@>-1-4

^—1-5

1-1-11

I  1-1.4

1-8-2-

1/1-8-11-31
1-8-11-2

1-8-11-1

I  I

1-8-12 1-8-4 1-8-5

1-8-11

-1-8-10

'17-510-943

-45-



V. y V a > pBiSj) / Presser foot lifting solenoid set (Optin parts) /
Solenoidsatz fur die anhebung des stoffdruckerfuBes (Sonderzubehor) / Conjunto aereo del

ref.no. CODE Q'TY NAME OF PART5 RM

<With "Knee switch assy">

1 183959001 1 PRE5. FOOT LIFTER 50L 5ETA

<With-out "Knee switch assy" >

1 183960001 1 PRE5. FOOT LIFTER 50L SET B

1-1 S38800001 1 PRE55ER FOOT LIFTER SOL ASSY

1-1-1 538801051 1 PRESSER FOOT SOLENOID ASSY

1-1-1-1 516625050 1 RUBBER STOPPER

1-1-1-2 516626151 1 WASHER

1-1-1-3 154730051 1 hy 7E15 RETAINING RING, E15

1-1-1-4 538803050 1 B3- F1007 5 B-CORD ASSY, 100

1-1-1-5 538804050 1 wa - K100-7 5 W-CORDA55Y, 100

1-1-2 533626001 1 V U/ -f FT'-f-? 5 PRES. FOOT LIFT. SOL. BRACKET ASSY

1-1-2-1 525353000 1 -i PRES. FOOT LIFT. SOL BRACKET

1-1-3 516625000 1 vn— RUBBER STOPPER

1-1-4 062061416 3 SCREW, PAN M6X14

1-1-5 516630001 1 k> PIN

1-1-6 048050142 2 RETAINING RING.C5

1-1-7 525354101 1 PRESSER BAR LIFTING LEVER

1-1-8 062501416 1 SCREW, PAN M5X14

1-1-9 525355001 1 ^U-IT-ir->'-7 PRESSER FOOT LIFTING SHAFT

1-1-10 525356001 1 ^■7X7<r-f 7 PRESSER FOOT LIFTING PLATE
1-1-11 525307001 1 V y 4v5 SCREW, M5
1-2 525357101 1 + U-X7'ii'u>^7> PRESSER FOOT LIFTING ROD

1-3 525281001 2 4 v5 SHOULDER SCREW, M5
1-4 025080132 3 va-^S WASHER, PLAIN 5 8
1-5 028080242 3 WASHER, SPRING 2-8
1-6 018082522 3 TT-.ltyi'F 8X25 BOLT. SOCKET M8X25
1-7 530319001 2 7 7 -y h* STUD

<-b-y hAffl> <FOR"SetA">
1-8 525457001 1 fc if;i-fy^7 5 KNEE LIFTER SWITCH ASSY
1-8-1 142026003 1 k-y'ji-f •y?^77'v7 KNEE SWITCH SHAFT
1-8-2 525458001 1 ttfd-fy3=-7 7^">'7'7'7 KNEE SWITCH SHAFT BRACKET
1-8-3 017081616 1 -IJ-II' h8X16 BOLT, M8X16
1-8-4 525347001 1 F-y/< KNEE LIFTER PLATE STOPPER
1-8-5 017060816 1 h6X8 BOLT. M6X8
1-8-6 507027001 1 kif7<-yg=- F 'J'y7-'i'7 KNEE LIFTER SWITCH PLATE
1-8-7 062401006 4 •t'<X4X10 SCREW, PAN M4X10
1-8-8 025040233 4 WASHER. PLAIN M 4
1-8-9 028040243 4 /<4-y7ji42-4 WASHER, SPRING 2-4
1-8-10 021400164 4 y--y Fiyx.4 NUT, 1 M4
1-8-11 531938001 1 y-f-y^^x- F'7S SWITCH CORD ASSY
1-8-11-1 531939001 1 7-y F:^-f y^7 5 FOOT SWITCH ASSY
1-8-11-2 146046000 2 ^-<□>3477 NYLON CONNECTOR
1-8-11-3 146194000 1 77- NYLON CONNECTOR
1-8-12 149799000 1 7 ■< -5 7 7 S BEAD BAND(S}
1-9 034422503 4 + 1#-7=E7 4 V4.1X2S WOOD SCREW, FLAT M4.1X25
MO 200190001 2 -ydJu STAPLE

117-S10-943
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W. ^ /Motor mechanism/Motor/Mecanismedu moteur/Mecanismo del motor

1-12,

1-20-1

3

117-S10-650



W. "t — Motor mechanism/Motor/Mecanismedu moteur/Mecanismodel motor

ref.no. CODE QTY t >> -f NAME OF PARTS RM

1-4

J80625001

J0280e001

<100-240VH>

DD7100-x-^ 5

<FOR "100V~240V''>

DD7100 MOTOR ASSY

STATORASSY,DD7100

1-1

2

1-3

1-5

1-6

1-7

1-8

1-9

1-10

1-11

1-12

1-13

1-14

1-15

1-16

1-16-1

1-17

1-18

1-20

1-20-1

1-21

J02804001

076202801

203684001

J02790001

J02791001

J02792001

J02793001

J02794001

J02795001

J80704001

229017001

062401063

028040245

025040173

J80705001

014400522

J80706001

229017001

J02815001

014060832

J02802001

ROTOR, DD7100 #2

BALLBEARING, 6202ZZ
WASHER, WAVE M 0.3X27.5X34.9
DO BRACKET (F), #2

DD FRAME COLLAR (A), #2
DD BRACKET (A), #2
DD BEARING SUPPORT

SCREW, PAN (S/P WASHER) M4X95
SCREW, PAN (S/P WASHER) M4X115
MR SENSOR ASSY, #2

SCREW, PAN (S/P WASHER) M4X10
SCREW, PAN M4X10

WASHER, SPRING 2-4

WASHER, PLAINS4
Bl DRUM ASSY. #2

SET SCREW, SOCKET (CP) M4X5
NDD ENC PCB ASSY

SCREW, PAN (S/P WASHER) M4X10
PULLEYASSY,DD7100 #2

SET SCREW, SOCKET (CP) M6X8
TOP COVER

117-S10-650



X. / Power supply equipment mechanism / Stromversorgung
/ Mecanisme de {'equipment en alimentation electrique
/ Mecanismo del equipo de alimentacibn de corriente

1'7-S10-S15

-d9-



X. / Power supply equipment mechanism /Stromversorgung
/Mecanismede Tequipmenten alimentation 6lectrique
/ Mecanlsmo del equipo de alimentacion de corriente

REF.NO. CODE

1 J02839001

2 J03008001
3 J02841D01

4 J03000001

5 J03001001

6 102844001
7 J03003001
8 J03002001

9 J02843001

10 J02837001

11 J02842001
12 J03004001

13 J03005001

Q'TY -f
5 1-100V

NAME OF PART<; RM

T>SW-y 5 3-2aOV

SWITCH ASSY, 2P110V
SWITCH ASSY, 2P120V OCR

SWITCH ASSY, 2P120V CA
SWITCH ASSY, 2P120V OCR CA
SWITCH ASSY, 2P240V
SWITCH ASSY, 2P240V AU
SWITCH ASSY. 2P240V OCR
PLUG ASSY, 2P240V
SWITCH ASSY, 3P240V
SWITCH ASSY, 3P240V OCR
SWITCH ASSY, 3P240V CA
SWITCH ASSY. 3P240V OCR CA

2$ Check the replacement parts product number in the Different parts list before ordering the above parts.
» Kotrollieren Sie vor dem Bestellen der obenstehenden Teile die Ersatzteilnummer in der anderen Teileliste.

Verifier !e ntim^ro de pieces avant de commander les pidces cidessus.
25 Verificar !os nombres de las partes de requesto en la Lista de partes diferentes antes de ordenar las partes de arriba.

Sp1 H^/different parts list/zubehOrliste
/LISTE DES PIECES ACCESSOIRES/LISTA DE PIEZAS ACCESORIAS

/SWITCH ASSY

REF. NO.
/Single phase /Three Phase

100V nov 220V 230V 240V 230V CE 200V 220V

X-1 J02839001 — — — —

X-2
— J03008001 — —

— —
...

X-3 — J02841001

OCR

—

— —
—

...

X-4 — J03000001

Canada

—
— ~

—
—

X-5 J03001001

Canada OCR

—
--

...

—
—

X-6 ...

— J02844001 <— <_

X-7
—

—
— J03003001

Australia

— —
—

X-8
— J03002001

OCR

<—
— — —

X-9
~

— J02843001 «- ■<— <_

X-10 _

~
... — J02837001

X-11
—

—
—

— ...
—

— J02842001
OCR

X-12 ■—
—

— —
...

— J03004001
Canada

X-13 —

— —
— — J03005001

Canada OCR

117-S10.515
-sn.



Z. / Accessories /Zubehor/ Accessoires /Accesorios

105-1 135-2
105-7 105-3

105-4 105-5

53-7-3 S 53-:

<FOR "EXPORT'>

r
'=^53-7-5

I  (5—29 30
53-11 53-12

23 31

I  53-4-2-3

^ 53-4-1

53-7-3 .! i

^-53-7-4

53-7-2

© The details of included accessories are subject to change.

® Anderungen In der Aufstellung der Vlltgelleferten
ZubehOre sind vorbehaiten.

53-2-4

53-2-1
53-2-2

©  53-2-3

® Les detailsdes accessoires Indus sontsujets h des changemenxs.
@ Los detaltes des accesorios Inciuldos pueden variar.

117-5.0-3'0
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Z. / Accessories/Zubehor/Accessoires/Accesorios

ref.no. CODE Q'TY -f NAME OF PARTS RM

3 SI 7774001 1 ■> "7 9 V4.7X250 SCREW DRIVER, 4.7X250
50 114483002 1 OILER ASSY
51 154702101 1 OIL TANK
53 S02763302 1 -f 52DR COTTON STAND ASSY 2DR
53-1 156112003 1 COLUMN PIPE (D)
53-2 S02777001 1 hB PIPE (D) SCREW SET (B)
53-2-1 150206002 1 WASHER, PLAIN 16
53-2-2 538648001 1 67j 9 ̂  9 h U5/8 NUT, U5/8-28
53-2-3 150174000 1 =!7A#-\»";/9 COLUMN CAP
53-2-4 S01005000 2 ■f h 9x3 A RUBBER WASHER
53-3 150172003 1 □  7 COLUMN PIPE
53-4 150106003 1 37Av3-f > h9 5 COLUMN JOINT ASSY
53-4-1 062501406 2 ■^"'^■3 5X14 SCREW, PAN iV!5X14
53-4-2 021500106 2 h5 NUT, 1 M5
53-5 150174000 1 37A4ri?77 COLUMN CAP
53-6 S02778002 1 7 7-jI''1;;|'9-2 SPOOL HOLDER 2
53-7 S02780001 1 77-.il'^ v-b7 h2 SPOOL SCREW SET 2
53-7-1 150179002 2 SPOOL SHAFT (B)
53-7-2 028050246 2 WASHER, SPRING 2-5
53-7-3 021500106 4 173.-^7 hS NUT, 1 M5
53-7-4 S37037001 1 7'^:= fc 71^5X32 SCREW, PAN (P WASHER) M5X32
53-7-5 S37038001 1 t7lf5X14 SCREW, PAN (P WASHER) M5X14
53-8 150180001 2 9977 SPOOL STAND BASE
53-9 150182000 2 h SPOOL MAT
53-10 126863001 2 77-;i/9 7 va> SPOOL CUSHION
53-11 S02786002 1 7U7 K/\>»'-9 5 2 THREAD HANGER ASSY 2
53-12 S02747001 1 ' h:^9/^4 SPRING
105 183814001 1 /^- 7 9 5 PARTS ASSY
105-1 142443001 1 ^*>*7 7x1.9X52 SCREWDRIVER, 1.9X52
105-2 118837001 1 ^•>*7 7 V3.4X70 SCREW DRIVER, 3.4X70
105-3 100887001 1 WRENCH, 8X9
105-4 146049001 1 67 9<l5 7 7/V72 HEXAGONAL WRENCH, 2
105-5 142721001 1 67J9?j^7 7/V73 HEXAGONAL WRENCH, 3
105-6 S06055009 1 7975 HEAD REST (S)
105-7 107780001 1 7/V-4.10X12 WRENCH, 10X12

<FOR
8 S35775309 1 /MJDBX1NS#99 5 NEEDLE DBX1 (NS#9) ASSY
8 S37061309 1 'J DPX5NS#99 5 NEEDLE DPX5 (NS#9) ASSY
10 146290001 3 BOBBIN

<F0R"-Cn3">
8 100265431 1 5 y>i'^'JDBX1#119 5 NEEDLE DBX1(#11)ASSY
8 107415411 1 5 v>/v'JDPX5#1l9 5 NEEDLE DPX5 (#11) ASSY
10 146290001 3 BOBBIN

<F0R**-nD5*'>
8 100265442 1 5 v>/\!JDBX1#229 5 NEEDLE DBX1 (#22) ASSY
8 107415422 1 5 •>>/\U0PX5#229 5 NEEDLE DPX5 (#22) ASSY
10 117132001 3 BOBBIN

<FOR "JAPAN ONLY">
27 143882001 2 -7 7"t>->'
28 143910009 2 K77t >->'797A
29 525470000 2 h 77 7* 3 A <S+»1!K>
30 525470002 2 h777*3"A <7-'J-fl0>
31 109714000 8 9*

<FOR"EXPORr>
34 183945001 1 RUBBER HINGE ASSY
52 144222001 1 HEAD COVER

117-S10-910
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Sp2 . / DIFFERENT PARTS LIST/ZUBEH6RLISTE / LISTE DES PIECES ACCESSOIRES
/ LISTA DE PIEZAS ACCESORIAS

RE=. NO. /NAME OF PARTS

/ Specification

-□□1

/ For Thin &

Difficult-to-

sew materials

-r-3
r4--Br**-. =
T

/ For Medium

Thick

Materials

-□□5

/ For Thick

Materials

C-12 17/NEEDLE 3AR S14811001 <— S02811001

S14815001 -

C-18 i v>/\V / NEEDLE S35775009

OBXl (NS#9)
100265031

OBXl (#11)
100265042

DBX1 (#22)

S37061009

DPXS (NS#9)
107415011

DBX- (#1 1)
107415022

DPX5 (#22)

C-22 U -r:? .'NEEDLE PLATE S38760001 : 145971001 147245001

111859301 1 111859301 150792001

D-3
1

TJ" tr z f- = 7 i/

/ PRE5SEH ADJUST SCREW

S35779001 S31012001 *—

iD-5 /PRESSER SPRING 147514001 S13561101 141728001

iD-7 :i-7-x-7 5 / PRESSER FOOT ASSY S35777001 153037201 145157101

S38190001 536902001 150789101

- - S36903001

E-79 ^7 v/f/FEEDDOG | S02748001 SG27A2001 S02743001

S03885001 111860^01 150793001

H-ld

/BOBBIN CASE HOLDER POSITION

BRACKET

S02602001 159324001

.H-^6 X 7 V 7 ^7 T / ROTARY HOOK ASSY S06106001 502503101 148846001 ;
H-18 7?Er> / BOBBIN 148290001 117132001

117-S-0-000

-53-



Sp3 . I DIFFERENT PARTS LIST / ZUBEHORLISTE / LISTE DES PIECES ACCESSOIRES
/ LISTA DE PIEZAS ACCESORIAS

REF. No
/ Name of Ports

.il / Single phase /Three Phase

100V 11 ov 220V 230V 240V 230V CE 200V 220V

Q2-6 CONTHQL BOX

ASSY

J80707001

NDD1100-G

J80708001

NDDinO-H

J80709001

NDD3220-H

JSOTIJOC!

IMDD1230-H

J807170C1

NDD1230-H

J80710001

NDD1230EH

■S80716001

NDD3200-43
J80709C01

NDD3220-H

— J807'9001

NDD1110-G

J80720001

NOD3220-G

J8072100'

NOO1230-G

JB072'.0G'

NDD1230-G

—

~ J80720001

NDD3220-G

Q2-6-11 THANSFOMER — J02724001

<nM?Ov>

J02723001

<220/230V>

<—
— J02723001

<220/23t)V>

Q2-6-17 SCREW — J00494001 <— -f- <—
— J00494001

Q2-6-30 FIXED RESISTOR — j02726001 < <— •<—
— JG2726001

Q2-6-32 sAR-H

NCUCTOR

— J02725001 <— J02775001
— J0272S001

Q2-6-33
-V

TREADLE UNIT

ASSY, G

— J807-8001 <— <r—
— J80718001

^ "S*
✓s

TREADLE U.ir

ASSY.H

— J807'1001 < —
— J80711001

Q2-6-33-1

Lc_

TREADLE SUB

ASSY.G

— J03C06001 <—
— J03006001

•rV

TREADLE SUB

ASSY,H

— J02742001 <—
— J02742001

Q2-6-35 PCB ASSY,

COWTROL

— J8071300: «— ^
— J8071300;

Q2-6-36 PCB ASSY.

POWR

— J80714C01 J80715001 <— <—
— J80715001

Q2-60 FOOT PLUG ASSY

< OPTION >

— J029S3001 ^—
— J02953001

■/xx ^ ^

''G''{DE3a=a^ :r}=xT^i.^r
H " t^DoScC! ^ Csx f 5

U/c±. a

m^^'^'PGOo

^  ̂ of name pl^te (Q2-6-10) on page 35 before ordering Ref No. Q2-6, Q2-6-33 and Q2-6-33-1 parts.If the name pi ate IS a PH_G " name plate, orderthe parts which have " H " at the end of the part name.
^fthe name plate is a PGuG " name plate, orderthe parts which have " G " at the end of the part name,

r Vor dem Bestellen der Teile Nr.Q2-6, Q2-6-33 und Q2-5-33-1 mussen Sie das Scnild mitder
Maschinenbezeichnung (Q2-6-10) auf Seite 35 ube.'-prQfen. Bei einem "PHGC "-Schild miissen Sie die Teile
beste en, deren Bezeichnung am Ende ein " H " hat und bei einem " PGOD " -Schiid miissen Sie die Teile
bestellen. deren Bezeichnung am Ende ein " G " hat.

plaque de nom (Q2-6-10) ^ la page 35 avant de commander les pieces de Ref. No. Q2-6,
" u " ' I ^ 3 ' 6St une plaque " PH_ □ commander les pieces poss^ant un,  fi n du nom de pieces. Si la plaque de nom est une plaque " PGDD commander les pieces possedantun G a la fin du nom de pieces.

f  nombre (Q2-6-10) en la pagina 35 antes de ordenar las partes no. de ref. Q2-6,Q2-6-33 y Q2-6-33-.. Si la placa de nomore es del tipo "PHG □ ordenar las partes que tengan una" H " ai
fi nal del nombre de parte. Si la placa de nombre es del tipo "PGD □ ordenar las partes que tengan una" G "
al final del nombre de parte. f ^ »

117-S10-000
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Gal. ̂  VnBnn / GAUGE PARTS LIST (Thin-Medium-thick materials/3R0W)
/ LEHRENLISTE / LISTE DES PIECES D' ECARTEMENT/ LISTA DE PIEZAS DE CALIBRADORES

3^m/3ROW 117-S10-940

i±m

specification Presser foot assy

SttiS

Needle plate Feed dog

Thin-Medium-

thick materials

153147-001 146231-001 536902-021

146233-001
153037-201

529649-001NB14M
536905-001

529646-001NB16M
113280-101

146050-001 507649-001

7"^ P,.
538187-001

147238-001
140957-101

153190-001 502742001
I" •27^

k-.'S -I I p , g
501904-001

147239-001



Ga 2 . y— V§Bpq—M^(45il4?5^3^®)/GAUGE PARTS LIST (Medium-thick materials/3R0W)
/ LEHRENLISTE / LISTE DES PIECES D' ECARTEMENT/ LISTA DE PIEZAS DE CALIBRADORES

3te®/3ROW 117-510-940

i±m

Specification Needle plate

Mark

t I

SSV BEl

Feed dog Presser foot assy

Medium-thick

materials

B18 145971-001

m—^

1.8 0.2 2.8 S07649-001 1.15 6.7

818M

818

818

H18

820

523645-001 1.8 0.2 2.8 502742-001 1.6 6.7

100266-001 1.8 2.8

146232-001

141096-001

511222-001

1.8 0.2 2.1 146231-001 1.15

1.8 2.8

0.2 2.8

117442-001
-—21 j

r- I

1.15 6.7

UL

507649-001 1.15 6.7

502742-001

hi®-] I PIS
)  HB.7

1.6 6.7

536902-021

153037-201

if
1.

S36905-001

1132801-101

,  IT

140957-101



Ga 3 . y - V §B.5q— / GAUGE PARTS LIST (Thick materials/ 3R0W) / LEHRENLISTE
/ LISTE DES PIECES D' ECARTEMENT/ LISTA DE PIEZAS DE CALIBRADORES

3^5® / 3R0W 117-510-940

Specification
tftfi

Needle plate

Mark

Feed dog Presser foot assy

Thick materials

B22 100267-001 22 2.8 S02743-001

ill

25

it ' w

B26 111241-001 2.6 2.8

B26 147245-001 2.5 2.8

C26

C26N

111508-001

/  ta
1-—

147322-101

C26M 529644-001

2.6

2.6

2.5

2.8 154742-001

2.8

' jc —'

502743-001

To fer - '
a 5- -U I I .1

2.8

1.6 6.7

1.6 6.8

2.1 6.7

536904-021

145157-101

l

536905-001

113280-101

fn ..rT"

-: i 4='i> 6ISSB4"i> S T11.9nm<7)-S U S f 5 'j c: XTsa 0 ̂gg S 0.7mrr\:^'l^^^U S -ttTT ? t' o
:■? If of feed dog measuring 11.9mm from the screw hole centerr to tooth center is be used, snift the feed bar crank and feed lifting cranK

0.7Timtcthe left.

Fallsein 'arsoorteurnitderAbmessungvon 11.9nrnvonderSchraubenicchmittebiszurZahnmmitteverwendetwi-d,mufider
Tranporteurstangenarm undder Arm zum 0.7*Tim nach links verschobenwerden.

V: Si on utilise une griffe c'entrainemert mesurant 11.9mm entre le centre de trou de vis et le centre des cents, deplacer la manivelle de la
barre d'entrainementet la manivelle de lev§e d'entrainement de 0.7mm vers ia gauche.

t-T Si se utiliza un alimentador que mide 11.9mm, desde el centro del orifido cetonillo y centre de diente, desviar la manivela de la barra del
alimentdor y la manivela del levantador de alaimentacidn 0.7mm a la izquierda.

-57-



Ga 4 V / GAUGE PARTS LIST (ThIn-Medium-thick materials/4R0W)
/ LeHRENLISTE / LISTE DE5 PIECES D' ECARTEMENT/ LISTA DE PIEZAS DE CALIBRADORES

4ij[S/4R0W 117-S10-940

1±m

Specification

Thin*Medium-

thick materials

Needle plate

Mark

E12N1

E14N1

E14N1

E12

AB16

S03882-201

S03883-201

159859-201

SG1107-101

502999-201

/  »i»i \r 2'

SG3000-201

156115-001

1.4

1.4

lut

1.4

1.6

1.6

0.2

0.2

0.2

2.1

2.1

2.1

2.1

2.1

2.1

2.8

is ®

Feed dog

503885-001

513684-001

502748-001

502744-001

5136,94-001

0.9

1.6

0.9

1.15

1.6

6.7

6.7

Xfl

Presser foot assy

536902-021

..•5S

153037-201

F—»2——

•[US'

536905-001

_ I I !

1132801-101

.Jo*

140957-101

•-.^112—p-

'i I ! ̂

538189-001

147531-101

l-M n. ! i



Ga 5 ^ — VbPbcj— / GAUGE PARTS LIST (Thin-Medium-thick materials/4R0W)
/ LEHRENLISTE / LISTE DES PIECES D' ECARTEMENT/ LISTA DE PIEZAS DE CALIBRADORES

43te ® / 4R0 W 1 ̂ 7-S10-940
f±#

Specification Meed Ie plate

Wark

Feed dog

.:x.- ,
Presser foot assy

For "Difficult-to-

sew materials"

S38760-001

/  a»T?i!
^—

S

1.2 0.2 2.1

 u:
. T J '

S02748-001

r-IU-r: I P3 9

0.9 S3S777-001 orS38190-001

~j —

For "shin-gosen'

535776-101

\ 5 ? 5

1.4 0.2 2.1

I ■' ^
i  fct)

ft
Thin-VIedium-

thick materials

AB18

iV-fc

156116-001

H a!
»ri \ T 31

1.8 0.2 2.8

AB18M 531910-001

a e.|
1.8 0.2 2.8

f€r

E16N1 503884-301 1.6 2.1

E16M1 529648-101

r■ ii]iiiii-i^\ •
^ ! 1 I .TigiA—

1.6 2.1

513684-001 1.6 6.7

503885-001 0.9

111860-101
-  3S —

1.15

9 5 4 7 ^

536902-021

^-1

153037-201

536905-001

113280-101

"LL_iB
Sli« A



c;a 6 GAUGE PARTS LIST (Medium & Thick materials/4R0W)
/ LeHRENLISTE / USTE DK PIECES ECARTEMENT/ LISTA DE PIEZAS DE CALIBRADORES

4te®/4R0W 117-510-940
i±m

specification
tm

Needle plate

Mark

Feed dog 5;]'
P  H

Presser foot assy

Medium-thick

materials

E18N1

E18M1

H18

111859-301

S29647-101

S30103-001

—i-

1.8 2.1 SI 3684-001

I—IJ»— PI.S
i I LIJJ Ma.7
■ ■ i' i .

1.6 8.7

1.8 2.1 S03885-001 0.9

"y'i'i"

111860-101
IS - —

1.15

1.8 3.2 S25822-001

- — '2 MA ft

1.8

140957-101

1^1

538139-001

147531-101

I  '• ..i-

6.8

yl
0*nintfM<9

S36503-001 or 150789-101

^ ■ I '

Thick materials

H26 150792-001 2.6 3.2 150793-001
17 S

— ' '"'8
»IG 8

1.8 6.8

CTTu;

H26 525821-001 2.6 1  3.2 525822-001 1.8 6.8

536903-001

150789-101

-60-



yNa.WaZ^ ̂Jl' / Warning labels/Warnschilder/Etiquettes d'avertissement
/ Etiquetas de advertenda

Ref No. wj^/Name of parts Si2e(mm) Code

900-1

A & «

A
tr<B^X T.-«T4.

sx«!aaa«7i;c
OSnXfTfiCK.
■*aea:'»x.x4. *
auKev»iM)sa.
w*Ma»Ta.-.s.

40X64 S38350-001

90C-2 i

A CAUTION 1

A
W«rt»n 1

^n»wMeey*«i|
7***% rraryx ttscr j

Label, operation
Ens.

40X64 S38349-001

901

903

904

905

906

A

PE

14»

Mark, injuiy

Mark, arrow

Mark, PE

Mark, grounding

Label, high temp.

L=16
R=0.8

10X30

7.5 X 12.5

012

9

S36924-001

S37058-001

S37059-001

S37060-001

72X59 S38351-001

117-S10-050

-61-



Wa . ̂^-7 / Warning labels /Warnschilder/ Etiquettes d'avertissement
/ Etiquetas de advertencia

Ref No. wi^/Name of ports

907-1 I

ilIIANGHR aqefahr AOANCED APEUGRo]

A Ornmm
yifcai—

ST-"

■■itIWP* 1 ssrs- SET-

Label, elec. shock
41ang.

Size(mTn)

35X118

Code

S38352-001

907-2

!  A SBt 1

A
a«£8i:H:4^r.

40X64 S38353-001

117-S10-050



^51/INDEX/VERZEICHIS

/ INDEX/INDICE

CODE REF.NO. Page

JOO155001 Q2 -5-2 35

J00353001 Q2 -5-34 38

J00494001 Q2 -6-17 35

Q2 -6-18 35

J00594001 Q1 -1-4-1 34

J00595001 Q1 -1-2-1 34

J01411001 Q2 -5-12 36

J01892001 Q2 -6-27 38

J02685001 Q1 -1-2-3 34

J02692001 Q1 -1-4-3 34

J02723001 Q2 -5-11 38

J02724001 Q2 -5-11 38

J02725001 Q2 -5-32 38

J02726001 Q2 -5-30 38
J02729001 Q2 -5-31 38
J02730001 Q2 -6-3 36

J02731001 Q2 -5-4 35

JQ2732001 Q2 -5-1 36

J02733C01 Q2 -5-19 36
J02742001 Q2 -5-33-1 38
J02775001 Q2 -5-32 38
j02790001 W - 1-5 48
J02791001 W -1-6 48

J02792001 W -1-7 48
JC2793001 W -1-8 48

J02794001 W - 1-9 48
j02795001 W -1-10 48
J02802001 W - 1-21 48

J02804001 W -1-1 48
J02806001 W -1-4 48

J02807001 Q1 -1-2-2 34

01 -1-4-2 34
J02815001 W - 1-20 48
J02825001 Q2 -5-29 38
J02826001 Q2 -5-20 36
J02837001 X  -10 50

Spl -10 50
J02839001 X  -1 50

Spl -1 50
J02841001 X  -3 50

Spl -3 50
J02842001 X  -11 50

Spl-11 50
J02843001 X  -9 50

Spl -9 50
J028440ai X  -5 50

Sol -6 50
J028Sa001 Q2 -6-22 35
J02953001 Q2 -60 38
J03000001 X  -4 50

Spl -4 50
J03001001 X  -5 50

Spl -5 50
J03002001 X  -8 50

Sp1 -8 50
J03003001 X  -7 50

Spl -7 50
J03004001 X  -12 50

Spl -12 50
J03005001 X  -13 50

Spl-13 50
J03006001 Q2 -6-33-1 38
J03008001 X  -2 50

CODE REF.NO. Page

JOSOOdOOl Spl -2 50

J80625001 W -1 48

O

•

o
o

34

J80527001 Q1 -1-2 34

J80628001 Q1 -1-3 34

J80629001 Q1 -1-4 34

J80701001 Q1 -1-2-6 34

J80703001 Q1 -1-4-6 34

J80704001 W -1-11 48

J80705001 W -1-15 48

J80706001 W -1-17 48

J80707001 02 -6 36

J80708001 Q2 -6 35

J80709001 02 -6 36

J80710001 02 -6 35

J80711001 02 -5-33 38

J80712001 02 - 6-33-2 38

J80713001 02 -6-35 38

J80714001 02 -5-36 38
J80715001 02 -6-36 38
J80715001 02 -6 36
J80717001 02 -5 36
J80718001 Q2 -6-33 38

J80719001 02 -6 36
J80720001 02 -5 36
J80721001 02 -6 36
S00337001 L  -1 28
SO1005000 Z  - 53-2-4 52
S01107101 Ga4-E12 58
S01328001 E  -30 12
S02499009 A  -5 2
S02545202 D  -14 8
S02600000 G  -2 16
S02602001 H  -14 18

H  -14 18
Sp2 -H-14 53

S02503101 Sp2 -H-16 53
S02614109 K  -12 26
S02617001 K  -16 26
S02620001 K  -19-4 26

K  -19-4 26
S02637001 L  -4 28
S02643001 L  -6 28
S02645001 L  -10 28
S02645001 L  -10 28
S02547001 L  -26 28
S02648001 L  -27 28
S02557101 J  -40 22
S02578001 P  -21 32

U  -1-6-6 44
S02681001 P  -27 32

U  -1-9 44
S02701101 J  -12 22

S02702101 J  -12 22

J  -52 22
S02742001 E  -79 14

Ga1-B16 55

Ga2-B20 56
Ga2-B18M 55

S02743001 E  -79 14

Ga3-B22 57
S02743001 Ga3-C25N 57

CODE RE.c.NO. Page

502744001 Ga4-AB16N1 58
S02747001 Z  -53-12 52

S02748001 E  -79 14

T  -2-3 42

Ga4-AB14N1 58

Ga5-AB14M1 59

S02763302 Z  -53 52

S02777001 Z  - 53-2 52

502778002 Z  -53-6 52

S02780001 Z  - 53-7 52

S02786002 Z  -53-11 52

S02811G01 C  -12 4

Sp2-C-12 53

S02999201 Ga4-AB14N1 58
S03000201 Ga4-AB16N1 58
S03245001 H  -17 18

H  -17 18

H  -17 18
S032S4001 K  -19-1 26

S03677001 P  -30 32
U  -1-5-10 44

S03816001 Q2 -54 38
503882201 C  -22 4

Ga4-E12N1 58
S03883201 Ga4.E14N1 58
S03884301 Ga5-E16N1 59

S03885001 E  -79 14

Ga4-E12N1 58

Ga5-E16N1 59
Ga6-E16N1 50

S04632001 K  -19-7 26
S06053009 Z  -105-5 52

506106001 Sp2 - H-16 53
507027001 R  -1-6 40

V  -1-8-6 46
S07549001 Ga1-B14 55

Ga2-B18 56

Ga2-B20 56
S07655002 E  -37 12
S07876001 J  - 36-3 22

J  -54-6 24
S07959001 G  -3 16
S08903000 J  -69 24
S09621101 A  -11 2
S10174000 M -18 30
511222001 Ga2-B20 56
512441001 K  -19-8 25
512915001 E  -46 14
513385001 D  -8 8
SI3399001 D  -8 10
S13561101 D  -5 8

Sp2 - D-5 53
513655001 D  -14 10
SI3656001 D  -15 10
513684001 Ga4-E12 58

Ga4-AB16 58

Ga5-AB18 59

Ga6-AB18 60
S14811001 C  -12 4

Sp2-C-12 53
514814001 C  -21 4

514815001 C  -12 4

-63-



CODE REF.NO. Page CODE REF.NO. Page

514815001" 5p2-C-12 53 S>5316061 T -45 14

516625000 F  -1-3 16 S25318001 E  -45 14

V  -1-1-3 46 S25320001 E  - 43-2 12

516625050 F  -1-1-1 16 S25321001 E  -47 14

V  -1-1-1-1 46 S25322101 E  -43-9 12

516626151 F  -1-1-2 16 S25324101 E  -67 14

V  -1-1-1-2 46 S25330001 E  -77-1 14

516630001 F  -1-5 15 S25332001 E  -82 14

V  -1-1-5 45 S25335001 E  -81-1 14

517774001 Z  -3 52 S25337001 E  -81-1 14

520356001 E  -11 12 S25339001 E  -81-2 14

521083001 J  -37 22 S25341001 J  -64-3 24

521514101 E  -1-1 12 S25342001 j  -64-4 24

523651001 C  -1-1-1 4 525343001 J  -64-5 24

C  -20-1 4 525344001 J  -64-7 24

C  -26-1 6 S25345001 J  -54-8 24

C  -27-1 6 525346001 B  -10 2

C  -28-1 5 525347001 B  -12-3 2

E  -10 12 R  -1-4 40

E  -55 14 V  - 1-8-4 46

E  -55 14 525348001 B  -12-5 2

H  -4-1 18 525349121 E  - 77-3 14

H  -5-1 18 525353000 F  -1-2-1 15

L  -33 28 V  - 1-1-2-1 46

M -9 30 525354101 F  -1-7 15.

523845001 H  -16 18 V  -1-1-7 46

523846001 H  -15 18 525355001 F  -1-9 16

523847001 H  -17 18 V  -1-1-9 45

523848001 H  -18 18 525356001 F  -1-10 16

525235001 C  -1-2 4 V  -1-1-10 46

525236001 C  -1-3 4 525357101 F  -2 15

C  -10 4 V  -1-2 46

E  -45-1 14 525363001 H  -4 18

E  -81-1-1 14 525365001 H  -5 18

525240001 K  -6 26 525375001 J  -14 22

525260001 C  -15 4 525380101 J  -29 22

525261001 C  -4-5 4 525381001 J  -31 22

C  -4-6 4 525383100 J  - 35-2 22

525264000 C  - 20-2 4 S25388000 J  -39-1 22

525266001 C  -25 6 525394001 H  -1-1 18
525267001 C  -26 5 525400100 J  -57 24

525269101 C  -27 6 525401100 J  -58 24

525274001 C  -28 6 525402000 J  -70 24

525277000 C  -29 6 525409001 M -2 30
525279001 P  -20 32 525410000 M -3 30

U  -1-6-5 44 525411001 M -6 30

525281001 B  -11 2 525413101 M -10 30
F  -3 ^5 525417001 M -11 30
V  -1-3 46 525418101 M -12 30

525281051 D  - 23-2 8 525419001 M -13 30

525289001 D  -36 10 525420001 M -15 30
525291051 D  - 23-3 8 525422000 C  -1-4 4

525292001 D  -39 10 525424001 L  -9-1 28
525301001 E  -18 12 525425001 L  -13 28
525305001 E  -27 12 525426001 L  -9-2 28
525306001 E  -28 12 525427001 L  -9-3 28
525307001 E  -29 12 525428052 L  -9-5 28

F  -1-11 15 525430001 L  -30-1 28
V  -1-1-11 46 525432001 L  -30-2 28

525308101 E  -8-2 12 525434000 L  -36 28
525309252 E  -35 12 525437000 L  -9-6 28
525313001 E  -40 12 525438001 L  -41-3 28

525314001 E  - 43-1 12 525439101 L  -41-4 28

CODE REF.NO. Page

§25449101 P  -5 32
U  -1-1-4 44

525451001 P  -16 32

U  -1-6-1 44

525452001 P  -17 32

U  -1-5-2 44

525454001 P  -19 32

U  -1-6-4 44

525455001 P  -22 32

U  - 1-6-7 44

525456001 P  -26 32

P  -33 32

U  -1-8 44

U  -1-10 44

525457001 R  -1 40

V  -1-8 46

525458001 R  -1-2 40

V  -1-8-2 46

525469000 E  -17 12

525470000 Z  -29 52

525470002 Z  -30 52

525472001 K  -8 26

525473001 K  -7 26

525475001 J  -64-10 24

525476001 C  -4-6 4

525477001 D  -22 8

525478001 M -21 30

525480101 D  -19 8

525780001 H  -17 20

T  -1-5 42

525782001 J  -54-1 24

525783001 B  -12-7 2

525784001 E  -9 12

525787101 E  -8-3 12

525788001 J  -36-6 22

J  -57 24

525789000 IVI -5 30

525790001 M -1 30

525821001 Ga5-H26 60

525822001 Ga5-H18 59

Ga6-H25 60

527955152 E  -43 12

S27957201 E  -77 14

527958001 E  -81 14

527959001 E  -81 14

527960101 H  -1 18

527961001 J  -39 22

527963001 L  -9 28

527964001 L  -30 28

529644001 Ga3-C26M 57

529645001 Ga2-B18M 56

529646001 Ga1-NB16!\/1 55

529647101 Ga6-E18M1 60
529648101 Ga5-E15M1 59

529649001 Ga1-NB14M 55

530103001 Ga5-H18 59
530319001 F  -7 16

V  -1-7 46
530320100 E  -77-5 14

531006001 D  -25 8

531012001 D  -3 8
5p2 - D-3 53

S31013001 D  -31 10

-64-



CODE REF.NO. Page

S31015001 E  -1 12

531018001 E  -1 12

531031001 K  -19 26

S31032001 K  -19-9 26

53103^001 K  -'9 26

531885001 B  -12-5 2

531898201 E  -42 12

531899101 E  -42-1 12

S3190000' E  -57 14

5319C200: D  -1 8

S319C500' D  -35 10

531910001 Gc5 - AB* SiVl 59

S31938001 R  -Ml 40

V  -1-8-11 46

S31939001 R  -MM 40

V  - 1-3-11-* 46

S31952001 D  -23 10

532350252 3  - 42-2 t ̂

S3290210' S  - M 40

S329C30CC S  - 1-2 40

S329C'i00C i  - 1-3 40

S32905C0C S  - :-4 40

i S3291300C E  - 43-3 12 -

S3231SCCC E  - 43-5 12

S329551C' E  -72 14

532956000 J  - 39-2 22

S32S5900C J  -43

S5296C1CG J  -71 24

S336C9C01 P  -10 32

U  - 1-2 44

533510001 P  - 14 32

U  - M-9 44

53352500' F  - 1-2 16

V  -M-2 46

53^352009 E  - 54 14

33^36200- £  -53 14

S3.1J4SOO' Q1 -2 34

SZ-i'EcOO' 3  -12-2 2

534S32001 H. - ' 7 20

SS'iaSeCOl 3  - ' 2

55565^000 J  - 39-4

535729C0' L  -41-3 23

S33"75C09 C  - ̂ 3 4

Sp2 -C-13 53
S3577S3G9 Z  -8 52

53S775310 T  - 2-1 42
335775■01 T  -2-2 42

Ga5-A314M1 59
5357770C1 D  -7 3

T  -2-4 42
Ga5-A814M1 59
Sd2 - D-7 53

S357790C1 D  -3 8
T  -2-5 42
Sp2 - D-3 53

535780001 D  -3-1 8
T  - 2-5-1 42

535781001 D  -3-2 8
T  - 2-5-2 42

535782001 D  -3-3 8
T  - 2-5-3 42

535783001 D  -3-4 8
T  - 2-5-4 42

CODE REF.NO. Page

535784901 H  -16 18
T  -2-7 42

535785001 H  -1 18
S35786001 H  -'-1 IS

T  -2-8 42
555788001 K  -19 26

T  -2-9 42
536745001 T  -3-1 42
535746001 T  -3-2 42
536900000 D  -7E-1 8

D  -7E-1 8
D  -7E-1 8

535902001 D  -7E 8
Ga1 -B12 55
Ga2-318 56
Ga4.i12N' 58
GaS- 4.813 59
Sp2 - D-7 53

S3S9030C1 D  - 7c "3
Gac-H18 60
Ga5 -1-26 60
Sc2 - D-7 53

S369C40C1 Ga3-322 57
S369C5C01 Ga! - NB14M 35

Ga2 - 213 56
Ga3-326 57
Ga4-E14N1 58
Ga5-E15N1 59

536924001 Wa -901 81
S37037Q01 Z  - 53-7-4 52
537038001 Z  - 53-7-5 52
S37059001 Wa 61
S37050CG1 Wa 61
S3706-009 C  -18 4

Sc2 -C-18 53
S37061309 2  -8 52
538137001 Gai-314 zz

S38139CC1 Ga4-4B15N1 ii
Gao-EISMI 50

S3819CCC1 D  - 7E 3
Ga5-AB14M1 59
So2 - 0-7 53

S382650CC J  - / 22
S38349C01 Wa 5 :
S38350C01 Wa 51
538351001 Wa 5 •
53835200: Q2 -5-9 36

V/a 52
S38253C0- Q2 -5-9 36

Q2 -6-9 36
Wa 62

S38648001 Z  - 53-2-2 52
538661001 H  -19 20

T  - M 42
538662001 H  -19-1 20

T  - M-1 42
538663000 H  -19-2 20

T  -M-2 42
538665000 H  -19-3 20

T  -M-3 42
S38657G01 H  -19-5 20

T  -1-1-5 42
538668001 H  -19-7 20

CODE REF.NO. Page

538663001 T  -1-1-7 42

S38671000 H  -19-7-1 20
T  -1-1-7-1 42

538672001 H  -19-8 20
T  -1-1-8 42

538673000 H  -19-10 20
T  -M-10 42

538674001 H  -19-12 20
T  -M-12 42

538675001 H  -19-14 20
T  -1-M4 42

538676000 H  -19-16 20
T  -1-M5 42

538677050 H  -21 20
T  -1-3 42

538687000 L  -55 25
538639001 H  -19-12-1 2C

T  -M-'2-1 42
538690000 H  -19-12-2 2C

T  -1-M2-2
538691001 A  -13 2
S38692C01 A  -13-1 2
538693000 A  -13-2 2
558694051 A  -14 2
538695051 E  -53 14

538636001 J  -24 22
538705001 C  -1 4
538712001 C  - 20-3 a

538713000 C  -20-4 4

538714000 A  -2 2
538715001 D  -10 8
538716051 D  -10-2 8
S38717C51 D  -23 8
538718051 D  - 23-1 8
538719001 E  -25 12
538720001 J  -36 22
538721000 J  -36-1 22
538723050 J  - 54-1 24
538725100 J  -54.7 24
538726000 J  -5^3 24

i S38727101 J  -54 24
;S33728000 J  -54.3 24
'538729000 J  -54-2 24
1538730000 J  -54-4 24
1S38731101 J  -59 24

538732001 K  -11 26
538734000 J  -1 22
S38735001 J  -33 22
538756001 M -24 30
538739000 N  -' 30
538742001 Q1 -11 34
538743000 Q1 -1M 34
538744001 Q1 -11-2 34
538745001 Q1 -11-3 34
538747001 5  -1 40
538748000 S  -1-5 40
538750000 J  - 36-5 22
538751001 C  -4 £.

538755001 C  -4 4
538757001 C  -4 4

538759001 C  -4.5 4
538760001 C  -22 4

Ga5-AB12N1 59
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CODE REF.NO. Page CODE REF.NO. Page

S38760001 5p2 - C-22 53 012400636 "M -4 30

S38761001 D  -10-4 8 M -25 30

538762001 E  -8 12 N  -5 30

538763051 E  -8-1 12 Q1 -3 34

538764001 H  -2 18 014060832 W -1-20-1 48

538767001 J  -3 22 014300335 H  -19-7-2 20

538769000 J  -8 22 T  -1-1-7-2 42

538770101 E  -65 14 014400522 W -1-16-1 48

538771101 J  -64 24 014771022 L  -3 28

S38772100 J  -64 24 017060816 B  -12-4 2

538774000 J  -65 24 R  -1-5 40

538775051 L  -25 28 V  -1-8-5 46

538776001 L  -41 28 017081606 B  -12-8 2

538777000 L  -41-1 28 017081616 R  -1-3 40

538778051 L  -41-2 28 V  -1-8-3 46
538779001 L  -58 28 018082522 F  -6 16

538800001 F  - 1 16 V  -1-6 46

V  -1-1 46 018400836 P  -25 32
538801051 F  -1-1 16 U  -1-7 44

V  -1-1-1 46 018501631 A  -20 2
538803050 F  -1-1-4 16 018501636 E  -13 12

V  -1-1-1-4 46 021060306 J  -64-6 24

538804050 F  -1-1-5 16 L  -41-7 28

V  -1-1-1-5 46 021080206 Q2 -51 38
538805101 G  -1 16 021300206 L  -41-9 28 .
538808051 K  -14 26 021350106 C  -4-4 4
540688001 C  -20 4 021400164 R  -1-10 40

541205001 P  -4 32 V  -1-8-10 46
U  -1-1-3 44 021400216 L  -30-3 28

541206001 P  -3 32 021400306 L  -9-4 28
U  -1-1-2 44 021500106 Z  - 53-4-2 52

541207000 P  -31 32 Z  - 53-7-3 52
U  -1-1-11 44 025040173 W -1-15 48

541209051 P  -1 32 Q2 -6-8 36
U  -1-1-1 44 025040232 C  - 20-7 4

541466001 E  -71 14 025040233 R  -1-8 40
541493001 A  -24 2 V  -1-8-8 46
542057000 L  -41-5 28 025040236 H  -19-12-4 20
542059000 J  -19 22 T  -1-1-12-4 42
542186001 E  -50 14 025050132 A  -22 2
542188000 A  -13-3 2 025080132 F  -4 16
542670001 J  -38 22 M -7 30
542671001 E  -39 12 V  -1-4 46
004301016 L  -14 28 025080336 Q2 -52 38
012400436 C  -4-7 4 025100132 E  -20 12

E  -43-4 12 025350132 D  -30 8
E  -43-8 12 D  -30 8
H  -19-6 20 D  -30 8
H  -19-13 20 026040236 E  -31 12
T  -1-1-6 42 L  -7 28
T  -1-1-13 42 M -17 30

012400636 C  -1-5 4 P  -13 32
D  -13 8 U  -1-5 44
E  - 8-5 12 Q1 -11-8 34
E  -38 12 026040273 L  -59 28
E  -41 12 028040242 C  - 20-6 4
E  -42-3 12 028040243 R  -1-9 40
E  -43-1-1 12 V  -1-8-9 46
E  -68 14 028040245 W -1-14 48
E  -83 14 Q2 -6-7 36
H  -3 18 028040246 H  -19-12-5 20
K  -3 26 T  -1-1-12-5 42
L  -29 28 028050242 A  -21 2

CODE REF.NO. Page

028050246 2  - 53-7-2 52

028080242 F  -5 16

V  -1-5 46

028080246 Q2 -53 38

034422503 R  -2 40

V  -1-9 46

037301016 Q2 -6-33-3 38

040320815 Q1 -1-5 34

040321215 Q1 -1-6 34

047200642 M -23 30

048030342 P  -24 32

U  -1-6-8 44

048040342 D  -17 8

E  -44 14

P  -18 32

U  -1-6-3 44

048050142 F  -1-6 16

V  -1-1-6 46

048060342 D  -40 10

L  -40 28

M -8 30

048070342 C  -4-9 4

048080342 E  -12 12

E  -21 12

048150142 E  -70 14

060300606 S  -1-6 40
060350616 K  -17 26

060400516 P  -15 32
P  -28 32

U  -1-1-10 44

U  -1-6-12 44

060400616 N  -4 30

062020806 Q1 -11-4 34

062061416 F  -1-4 16
V  -1-1-4 46

062061616 J  -64-9 24

062300616 E  -81-3 14
H  -19-4 20

P  -6 32

P  -8 32

P  -9 32

T  -1-1-4 42

U  -1-1-5 44

U  -1-1-7 44

U  -1-1-8 44

062350416 H  -19-9 20
H  -19-17 20

H  -22 20
T  -1-1-9 42

T  -1-1-17 42
T  -1-4 42

062350616 E  -48 14

J  -53 22
062351216 D  -26 8

H  -19-11 20
T  -1-1-11 42

062400616 A  -12 2

H  -19-15 20

J  -4 22

J  -15 22

J  -41 22

K  -13 26

L  -8 28
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CODE REF.NO. Page CODE REF.NO.

062400616 M -22 30 100401001 M - 24-2

P -12 32 100402004 K  -19-3

s -2 40 100573001 K  -18

T - 1-1-15 42 K  -18

u -1-4 44 100887001 Z  -105-3

Qi -11-6 34 101706001 E  -71-1

Qi -12 34 102630001 C  -11

062400663 L -60 28 102707001 D  -27

062400816 A -4 2 102843004 L  -5

A -6 2 104449009 A  -8

E -23 12 J  -2

H -19-12-3 20 J  -46

L -41-10 28 104450109 A  -7

M -14 30 E  -52

M -16 30 J  -36-4

T -1-1-12-3 42 10^525001 K  -19-7

062401006 R -1-7 40 104619002 B  -12-1

V -1-8-7 46 107415011 C  -18

062401015 J - 16 22 Sp2 - C-18

K - 15 26 107415022 C  -18

P -11 32 Sp2 - C-18

U -1-3 44 107415411 Z  -8

QI - 11-7 34- 107415422 Z  -8

062401063 W -1-13 48 107780001 Z  -105-7

Q2 - 0-6 36 108265009 M -24-3

062401216 E -24 12 108549001 E  -1-2

H - 15 18 109714000 Z  -31

J -66 24 109763002 C  -4-3

062403512 C -20-5 4 D  -16

062500816 G .4 16 110161004 N  -2

H -20 20 110367001 C  -4-8

T -1-2 42 C  -8

062501016
1

-49 28 L  -39

062501406 Z - 53-4-1 52 110735002 P  -23

062501416 - -36 12 U  -1-6-9

P -49 14 111241001 Ga3-B26

p -1-8 16 111508001 Ga3-a6

L - 12 28 111859301 C  -22

V -1-1-8 46 Ga6-E18N1

062680712 K -9 26 Sp2 - C-22

062681212 E -78 14 Sp2-C-22
076202801 W -1-2 48 111860101 E  -79

081001670 J -7 22 Ga5-E16M1

081004070 J -10 22 Ga6-E16M1

081004870 j -32 22 111863001 J  -11

081007070 J -36-8 22 113280101 Ga1-NB16M

081010070 E -54 14 Ga2-B18

081018870 J -54-5 24 Ga3 - C26

081025370 J -25 22 Ga4-E12

100032004 C -23 6 Ga5-E16M1

100080003 E -80 14 114294001 K  -19-10

100265031 C -18 4 114483002 Z  -50

Sp2-C-18 53 114561001 C  - 24-1

100265042 C -18 4 115188001 K  -19-7

Sp2 -C-18 53 T  - 2-9-7

100265431 Z -8 52 116922001 K  -19-2

100265442 z -8 52 117132001 H  -18

100265001 Ga2-B18 56 Z  -10

100267001 Ga3-B22 57 Sp2 -H-18

100328001 E -3 12 117242001 C  -13

100399001 K -19-4 26 117442001 Ga2-H18

T -2-9-4 42 118735001 E  -51

100400000 K -5 26 118837001 Z  -105-2

Page

W
26

26

26
52

14

4

8

28

2

22

22

2

14

22

26

2

4

53

4

53

52

52

52

30

12

52

4

8

30

4

4

28

32

44

57

57

4

60

53

53

14

59

60
22

55

56

57

58

59

26

52

6

26

42

26

18

52

53

4

56

14

52

CODE

120990001

122771002

126863001

140004001

140407001

140518001
140553102

140647101

140957101

141096001

141189101

141208001

141728001

142026003

142274009

142374000

142443001

142721001

142746002

143196001

143882001

143910009

144222001

144«75001

144876001

145157101

145446001

145465001

145468001

145472001

145474101

145475101

145478101

145502001

145522101

145580001

145624000

145737001

145751001

145971001

146046000

146049001

146050001

146194000

146231001

146232001

REF.NO.

-777:5
-24-2

-53-10

-4-1

-6

-36-7

-19

-7

-1-1-6

Q1 -11-5
Ga1-B14

Ga2-H18
Ga4-AB14N1

Ga6-E18N1

Ga2-H18
-39-3

-4

-5

-0-5

-1-1

-1-8-1

-18

-16

-3-3

-105-1

-105-5

-1-3

-77-7

-27

-28

-52

-27

-28

-7

Ga3-B26

Sp2 - D-7
K  -19-5

M -24-1

-4-2

-14

-2

-12

-15

-10-3

-24

-2

-10

-10-1

-49

-9

- 1-2

-22

Ga2-B18

Sp2 - C-22
R  -1-11-2

V  -1-8-11-2

Z  -105-4

Ga1-B14

R  -1-11-3

V  -1-8-11-3
Ga1-812

Ga2-B18

Ga2-B18

J

D

D

Sp2
R

V

J

E

T

Z

Page

14

6

52

4

8

22

4

32

44

34

55

56

58

60

56

22

8

8

53

40

46

22

12

42

52

52

12

14

52

52

52

22

22

8

57

53

26

30
4

4

8

8

8

8

8

12

26

8

22

22

18
4

56

53

40

46

52

55

40

46

55

56

56
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CODE REF.NO. Page CODE REF.NO. Page

146233001 Cal-BU 55 154567000 L  -2 28

146288001 P  -29 32 154581001 L  -28 28

U  -1-6-11 44 154593201 L  -34 28

146290001 H  -18 18 154594000 L  -35 28

H  -18 18 154595001 L  -37 28

Z  -10 52 154596000 L  -38 28

Z  -10 52 154607101 N  -3 30

Sp2 -H-18 53 154702101 Z  -51 52

146293001 J  - 64-2 24 154730051 F  -1-1-3 16

147238001 Gal-B14 55 V  -1-1-1-3 46

147239001 Gal-B16 55 154742-00 Ga3-a6 57

147245001 C  -22 4 155559001 L  -41-6 28

Ga3-B26 57 156112003 Z  - 53-1 52

Sp2 - C-22 53 156115001 Ga4-AB16 58

147322101 Ga3-C26N 57 156116001 Ga5-AB18 59

147326001 C  -14 4 156244000 E  -77-2 14

147504201 E  -22 12 156956001 E  - 43-3 12

147514001 D  -5 8 156958001 E  - 43-7 12

T  -2-6 42 157170001 J  -51 22

Sp2 - D-5 53 158722001 E  - 77-4 14

147531101 Ga4-AB16 58 159324001 H  -14 18

Ga6-E18M1 60 Sp2 - H-14 53
147557101 K  -4 26 159805001 K  -19-6 26

148537101 L  - 11 28 159859201 Ga4-E14N1 58-

180018101 C  -24 6
148846001 Sp2-H-16 53 183378001 K  -1 26
148901001 K  -18 26 183814001 Z  -105 52
149097000 P  -32 32 183891001 U  -1-6 44

U  -1-6-13 44 183910001 T  -2 42

149799000 R  -1-12 40 183922001 T  -3 42

V  -1-8-12 46 183945001 Z  -34 52

150106003 Z  - 53-4 52 183955001 T  -1 42

150172003 Z  - 53-3 52 183956001 U  -1 44

150174000 Z  - 53-2-3 52 183957001 U  -1-1 44
Z  - 53-5 52 183959001 V  -1 46

150179002 Z  - 53-7-1 52 183960001 V  -1 46
150180001 Z  - 53-8 52 200190001 V  -MO 46

150182000 Z  - 53-9 52 Q2 -55 38
150206002 Z  - 53-2-1 52 203684001 W -1-3 48
150384101 D  -29 8 203878003 Q2 -6-13 36

D  -29 8 211528001 Q1 -101 34
D  -29 8 215081001 Q2 -6-5 36

150789101 D  -7 8 224485000 E  -69 14
Ga6-H18 60 228295001 Q2 -6-15 36
Ga6-H26 60 Q2 -6-21 36
Sp2 - D-7 53 Q2 -6-26 38

150792001 C  -22 4 229017001 W -1-12 48
Ga6-H26 60 W -1-18 48
Sp2-C-22 S3 Q2 -6-16 36

150793001 E  -79 14 Q2 -6-23 36
Ga6-H26 60 Q2 -6-24 36

151308102 E  -8-4 12 Q2 -6-25 36
151594001 C  -21 4 Q2 -6-28 38
153037201 D  -7 8 234618001 Q2 -50 38

Ga1-B14 55 340400001 H  -23 20
Ga2-B18M 56 L  -63 28
Ga4-E14N1 58 T  -1-5 42
Ga5-AB18M 59 414959001 Q2 -6-14 36
Sp2 - D-7 53

153132000 E  -26 12

153147001 Ga1-B12 55

153190001 Ga1-B16 55

154514001 01 -11-9 34

CODE REF.NO. Page

-68-



bfothec

o

PARTS BOOK

TEILEKATALOG

LIVRE DES PIECES

LIBRO DE REFERENCIA DE PIEZAS O

BROTHER INDUSTRIES.LTD.

t467 S 1#1^ TEL(052)824-2392

Printed in Japan / Gednickt in Japan / Imprime an Japon / Impreso en Japon 117-SlO

S95S10-001

1996.09 H(i)




